


hdepter, Gen _ﬂﬁr"
muwmlm ﬁ? .

M?t’ ﬂrwq\;@\‘@ ﬂumﬂm

. T Belt, Dwiwe - Foan .
Bow, Lomtral
: B, f!hh%;wl .

hﬁﬂ# -'..WM'M!»‘." oL
_ Ly Reedygtne '
e Lkl Bow
PO o T AL
s T Dlppemer | i
'"r-mkrfﬂ g bne
ot Lapka
. R&\mwriu iiiﬂraw .
a’?ﬂ'vr M

W M h i emm

Tarh fgmpt e
.

L f ey b L Caaeert
L i i'ﬁf‘m‘v‘.ﬁ- pe ¥ I wﬁ . 1‘& |I e
Lo ey e

Ll - .

e ST, ~,,. TR :
‘ ‘ ontadn a t oy e

- ‘F\ul'i*'- e - .
. ugq.w Wi*zﬁa ey 4

o .’ &“,mwra"m . yww RANCE _ o
R Jenerator - Ehw"m .n;m: F S -
. Thuamg, Bl
A F&uwﬂf bano ”

v Hl;w-mv,,, jﬂ- ing --'Z«L‘:m‘mf'f: Gt W .
¢ Harness, Wiring - Sagise tn {omirot
) e . . N .
Lt Hsrah-w, -i,::c:pw:-ux?- : =, :

T TaRT
5ot mr ca' T
‘*E“-&l""r‘. Gm'tﬂ--'mw SRR RTINS .
CHodgdown , Battery - i
CWogs, Drafnie mY
Mg, ARad{ator o
'Hcmsmm uﬂmh‘ﬂb"' L

{.‘T..!

A BT Bg B

.‘.,«F'-

: ::ﬂm Wt %‘\ !tmw

b,

CGhieta, Heat

g L «51"

wm ™

-du.mw {:immt . et
- Memgnt, Yibration .
Huf f }kr, 'IE "M‘”‘K,

" - L

HMNRW

Nitepnator

gotator, ¥eit
Requiator, ¥ob ﬁmw w. Sl Kl By

-'Mwuﬁ(hmrw %me b Twulw m.nw :

B, KTtevs
ﬁmw. Fae 11

ol __Wf%ﬁmp-.... . T “. 5

:l’*rﬂ.t,wm - 51{:tﬂ ;
Tachomerer o
Ve 4 Lirg - $phes
Vawper gt B0

L Wyt e

miemnt A, SRt

T s e

By e, bt hme

Y L LR

- m*w.‘; By i o e
"?-w W m i
hﬂ -il ‘i !M‘l.lm
m-r

.}M"*ﬁ"r *
T T

abmdr

HTSECE

"'md Lot
R LR LS M.h_ .*m'flwf“i”lsirwsv«\

1

. ’um Puet o Hay . .
Ty, Vet

S rig Wi Vet
'!h!e;t“‘ffin. Werrn fgpr "
Tramybremer, Jurresl
Tedy, Rathery

Tubs, Fxhaust

Fatvr, Drase - Dile
fatwe, Skabo® ¥« Fued
Wy lew  Sptennig. -

._#Mmm i

m'!:;w" : TR

;MIW \ #mmuw auluw ]

gyl pting -

' mmmww SERNE Lo
! K »
p -

Water

o
- N
W
4
0
g

BT 8% B B
a@ a1 El“

e

P




: ty raiilb'ns,am‘aéréi‘hé_éaTTT-
art m agsambly i wiantLum by aﬁ&&mnm Ny,mbt!r All parts

' groups of retated items. and each

atastrated dce typmic al. and ynless: otherwise mention ed Hy me des;{;n;}lmn Lmumn 0 /mp pa rm imls lhe._ L

".pmw Me mtmcmmgeabﬂe betwmyn mqﬁeik A g SO e L _/

Thme tyn:cm tliustrmuom are sum@ci m chmnge and r#ﬂlec! omy the. tatea! mplat,.ement parts arran» '

soment The qum and Lelt mde o! the Sel are dmermme{! by FAC!NG the enqme Pnd {Fromi m‘ !he'-
St : : . . R

F'r

fed Tnmﬂurnmuums At 100 ecmw relter 1 fine’ﬂ“ﬁﬁ*"'"”"mf tar "”””U cata L o R

[ I M Sel Data Table . - I -
. . ; " e H . ; ; Iv i ; //. :
CwW RATING | RPM RATING BATTERY VOLTAGE o
iﬁ w"; M HA?T 5 TR _...._T_‘__r_l_,__ﬁ_ﬁﬁ.__._..‘ _____‘.._.;.._ L o l - V’\t | N -.._ . . ._ . .
4 , WATTS ,' RF”M SR S T ' : -
4 - ._ S - 5 - ' : ) N - . . . o _"-_-
T Eﬂeum:al Dam Tmble v
. . . EY
[ VOLTAGE CODES | ‘_Hemz WIRE - FHASE | NOTES
e e ak e
o 4, | .
s - b i LI o |
e !%in‘- _ i o 3
- Al ‘ I oy y . i
. . o L Co E R —
» ! !i i
[ ] Tl ) a 1 1 .
B [ ¥ LB - y
b i : ; | . N
(EERH EEER S LT R i o
SoE b ol | | e
ek f . e ! | . &
R : (’ ! -
L g Cooes ToHaw mad mtwm Besige sl &
w,

’E;:Dl*i,h!v(ﬂﬂ{kh Mg B e stangarg &l othars ndicsle uwamm : N B : . :
ﬁ,pwwm‘.m»an iy et aéugmm Ao BB Yo Goeto Yo R T i e W ¢ hanqw e L e

T Engme Replaclemem Parts -

:-Emmlrt"i.i" _‘,‘f‘uﬁjﬁi 'ms mqmg tmm 1her anqlmmmamulammer e rﬂm !Mmsm r*nnghmm o riddi“d tw

ra\rmg'- ngine pars. e _Jrvp marﬂumwu w_ 5 r"qameplméwmdﬁ supply e WA L .%‘:pq»c,.iwmmn
ntdrmate fer i 9 rﬁquukurw F.‘ mpnuals tog your ﬂ{nmf{n ammnmd

sonts whom y n|1 \pdjmmmmi 1h1=s i&"l‘ﬁc}w a:ss#m&mt tl' o




REF . PA

pibiication of His fist
is, strigtly. prohibited. |-




Sii-oom
\HYJ—QQM

ApLA07ES
:fﬂnﬂﬁﬂﬂwﬂ E

B2
391061y L
1L 58111) B

;$1?1~ﬂ?$3

-f-‘_m-,m.lg, | 1,_:

Ty LPART

M
qw me H@n
_ (441618 w w"
ihlm jor, Lok - Spr wlng f&m
' jﬁwa#d ﬂwlt = EE

. r$J16 Ja
"ifmm.'r,
1 Wather, !lal (Jflﬂ“} AR
.:fﬁhiﬁud‘ eat T
@htr@p,“ﬂd1upttﬂq . NERE
o Gpater B I T < 4
B 4d °h Bau o Hex Head.‘- SR

wﬂaﬁ LQIT i ﬁﬂ S

mMMMS,'”

. Mex Wéad |
J1-3e7y 0 F

.Hut;;

L A REF
nﬁ:mwrm S 0 G

ock, - Spring s{wm"u o

tllz_lﬂ_x po174%)  '-}”._1‘ : ?i
mw!”?"ln e S

PART

LN

B0 -
6760100

16 191094
CBSOL0070
%ﬂ?%‘mfﬁj e
150083
el 380
L3200
1911388

00050

B8050050 -
19140786

- mehwr

Nuts,
ijﬂhET
,Wu]iey o N,

‘RPuu!utar

 Alteenstor - yﬁ VIC {See

_ PART"
m_&cm?‘non:

. Lok - Spring (LS
N 1Qf1h'1ﬁ x

b I’H‘“ﬁ oo TAEA™T 1

ey (5/B- 181

ook - frg L8

vaﬁ*mQ?"

rapaaﬁtar\ o .
Separats
Page for Components | '

' .=SCT1ﬁT‘4‘ap*ﬁ4*ﬁ*IA#Fa£L

{516-18 2 o114

" -Washer, Lock - Spring ey
S Brackel,

Mounting.




REF  PART

N, HOL
1911788
1911390

TIPGLT IR

AN -0 10

'1@1 1?’
191

—

—
R
2 a2

SLIBE

Pgl-1697

]
7
3
4 i -Deay
!
fi ,39} Dﬁﬁ?f

94K -
RRLIL I
LOg80
AL

o1Y.
HSER

B

b e prad wem ewr aed

; m»ta1nmr ﬁﬂqrinq - ﬂﬂar:

R

L BRRT. 1
mavcmwmm | e

AT!mrmathr
qwnatmr Voltage - 12 VOO

N, Hex (‘»!H ) R Ly

.-yaqhﬁr, Ynek - Sprimg (5767 a
. Fan, an!vnq e _ i
Spacer - Fan '

SUR0TE - Hex Wasker " Head ‘ 16

_ (#10-32 « 255764 ) S
o Bear g, Ha!r.w-fﬂﬁmt 17
ZRPTaiﬂPr HBear ing - fron} 18
Koy, woodraff (57

\ Rotor, Altwrmardr._f'g R :-?ﬁl
oozt mraser

‘Bear m.‘ Bath % Rear

< .

S .
g i

L' v*x L Sy

AT
.

J91-103

1911707

1970944
1910993

1910661
191-0667

) AL
191 10957

SRy
A SED

t

"

P

4

wmmmm

'nmu1mlnrk Wt
PR/ 1T % 1/8%H) & IHH’HW
Iﬂ&u?a!ﬂr Showwy - o SRR
N T A T
Iﬂmulatﬂf, Sletye el
SN AU NRELEE BRL T FARRYE)

'jnsuiatnr “Washer

CHLG DY 37400 x l! ﬁ‘?*ﬁ%
Diode Assembly. - Pom bl bes
Dimﬁﬁ ﬂﬁ%#thr - Rﬂqaﬁiww _'
lm 3 ‘ - o
Strau, Tampdrm . Hex Hasher Hv@dﬂ—4+
48 s L) o

- Brush Asspmibly s ;71 E




L . f’
i !
I usu o
J| X . N 1 . A
"«J- g 1 O R e - . B Lo

2 by, any means is strlctly proh\blted

Redlstrlbutlon or publflcatlon of.thls documel



LL.\0N
DESCRIPTION.

CUp 381 T L Narmess, Wiring - Endine 10 800196 . MWt Thsul, . _
; mmm:a _ 1?7 - -W‘ m';erzwre"? Water: (F?} B TRE I FE T TR ‘*piate, “awmg - Terminal -
195008 - 10 Begin Spec K . .12 20050 1 Sender, Tachometer (82) ..
TE0I4 S L Spee D mm I 13 302-075) v Tach Sender
RAL-00P% b L erew, et lm%uinj - Mw S le 302078k
S L Masker Head ( B-1E w W4T 15 'iylf’_)il«_[]‘H]L _ ; )
B0 1 swisch, Tmmerature - Enging (35) 16503087 "“ﬁﬁiﬁmﬁ - Half T
REWY i ' . S BRI e e P - 6o
,mmwim}'— 3 1 lﬁ;:a??zﬁlﬂ %%:l Wﬁ‘ﬂﬂ o L . S o &'Wl@ \N\F!"'f ¥ hrr?wu“a ; Ef\\ ’
“ - 1 . " ol e C *\”‘ “,f'ﬂ "T] . . _5¥
Ry qwu o _ﬂmhw gk - FIY-LR%) 16 HOAD0 W 1o Nahy " L
!'; W? M{ b teraieel Board Mm_kmw’» Fi*zdim RS Bt T T "‘”ﬁt‘g %f;,;;m: P%{“ﬁ;*‘“ L
) L Marked M) o ST ) P
L s 1 eterew, Theead Cutting - found POTATARTE . 10 Miapler, Pipe - e
o CHead UPR 1 MAM] PIOotaRSRh Gasked |
BoGa-0Es L ek, Inslating () o '

ﬂ.
" el .

¢

[

- "
Ay
. - 3
- L%
A
w
. i .
4 i
" ' \hi ]
. ’ -~ .
[l
k) i .
L '
L . i
w. B
4 t
s
5
¢
; ]
L § '
, o T
PR - Y *
i ; : )
4 ° . | .
R ry - ' L4 b

. S
i .
. ﬂﬁ
& . I ;
i ,
% : ! .
¥ KN 1' B
e
-t
.
b
i W
! IR i
v Tl y
i i | i
L b !
i i

Redlstrlbutlon or publlcatlon of thls document
by any means, |$ stﬂctly prothlted :




i
5

l\

i SR b it g

R'e'dis*.tr'ibUt'ioh‘_ér-pLLbI‘icétio:‘hJdf-this;doéument o
by any means,iis ‘strictly: prohibited, ' .. .




Miscellaneous Engine Parts

Right Side
REF  PART qQry PART REF  PART qQry PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 309-0064 1 Switch, Pressure - 0il1 (S1) 8 191-0802 1 Cover, Access - Starter
(Shutdown)) 9 862-0001 2 Nut, Hex (1/4-20)
2 309-0169 1 Switch, Pressure - 0il (S6) 10 850-0040 2 Washer, Lock - Spring (1/4")
(Pre-Alarm) 11 232-2210 2 Cover, Access - Generator Adapter

3 Sender, Pressure - 0il (E1) 12 232-2211 2 Catch, Access Cover
193-0244 1 Begin Spec K 13 800-0072 8 Screw, Cap - Hex Head
193-0108 1 Spec D Thru J (7/16-14 x 1-1/4")

4 Sender, Temperature - 0il (E4) 14 800-0076 1 Screw, Cap - Hex Head
193-0249 1 Begin Spec K (7/16-14 x 2-1/4")
193-0188 1 Spec D Thru J 15 850-0055 9 Washer, Lock - Spring (7/16")

5 Mounting Items For Senders 16 231-0149 1 Adapter, Generator
505-0059 1 Tee, Pipe (1/8 NPT) 17 516-0152 2 Pin, Dowel - Alignment
505-0763 1 Cross, Pipe (1/8 NPT) 18 800-0069 1 Screw, Cap - Hex Head
505-0098 1 Nipple, Pipe - Close (7/16-14 x 3/4")

(1/8 NPT x 3/4"LG) 19 856-0012 1 Washer, Lock EIT (7/16")
505-0007 1 Bushing, Reducer - Hex 20 416-0530 1 Cable, Battery - Negative
(1/4 NPT x 1/8 NPT) 21 416-0531 1 Cable, Battery - Positive

6 Switch, Thermostatic - Water 22 416-0446 1 Cable, Battery - Jumper
309-0312 1 Begin Spec K (Shutdown) (S2) 23 155-1116 1 Elbow, Exhaust
309-0179 1 Spec D Thru J (Shutdown) (52) 24 155-1975 1 Gasket
309-0178 1 Pre-Alarm (S7) 25 155-0633 1 Tube, Exhaust

7 800-0069 1 Screw, Cap - Hex Head 26 155-0917 1 Muffler, Exhaust

(7/16-14 x 3/4")




‘ Redi:é'tributi'o'n of publication of tﬁhjg':docﬁu‘me'n.t
‘ ty any means, i$ strictly prohibited: . ;




e SRR - R < SR

usmmnm T e, ML s wmmm

Py AR wiosrk 4% mmm 212 v Ky
1. Bah mnt : S 16 WB-006Y 7 Screw, Cap - m‘wm

518+ mm T Pimy, Rt SR T 1 LINIEERE Srens

Ll Red RO ¥ | 7 dashale, Locho- Sprieg (1716%

a o e Y 'ammf

:'F }' *i’.%» et (LG
AR 1 e ﬁ “’l«m Strewt. W “‘“ﬁ'ﬂ*ﬂ ﬂ“‘”

|H
ey GRS WTy

 mat, tex (174 Yy 15

h, WMMHM W S T el

‘ "M\Mm ﬂm‘ﬁill'nl! f P Ty g PYL RPN ]

RS i erﬁ RVESS
i) -DONC- Madhery, Ladk

.- Y Wt Hes HM—-‘M-A
050726

. \. O N : :
o IO WI’Q{M{“ : : ' Ty ?’ A ? ma } I | 3
§YE-0748 0 Ring, Betaiping e 3 SARLOET ; D ai‘m 2ipa TieR WO
:‘.‘

ey

R e N " I I I 153 Pl e, Fipe rrm L R SR
?‘ “ ‘g::ltﬁ; mﬂ'ﬁtﬂ 1dg uH‘Mﬂ g I ;’“g__?a‘:*_:?miﬂ_f___ e B W'; 3 W’1 i “MH { Lo P.Jﬂ.‘iﬂll i1 a
S ! S et :

Y ' ' '

L e . _ - o T o iF

a0 5igeped o F T
SIS L
i PO R LY
]
¥

RIS U
N

P

I u;g,l v

. Redlstrlbutlon or publlcatlon ofthls document
by any means is strlcﬂy proh\blted .




L

T Redistiblition of pliblication of this document
-1 byahyimeans, is: strictly-prohfbitéd:... % ...




REF
NO.

—
— CLOUONOO & W N =

—
w N

b et
[=2 & 2 BF -1

PART
NO.

501-0008
501-0015
502-0041

502-0051
332-0556
4150321
159-0007
505-0054
505-01001
821-0013

415-0323
415-0325
813-0098

850-0030
415-0326
812-0061

qQry
USED

Nl ey e P L)

b o

Day Tank

PART
DESCRIPTION

Line, Fuel - Flexible (32"LG)

Line, Fuel - Flexible (16"LG)

Elbow, Pipe - Street, 90 DEG,
Brass (1/4 NPT)

Coupling, Pipe - Brass (1/4 NPT)

Splice, Electrical

Switch, Float

Cap, Fuel Tank

Plug, Pipe - Square Head (1/4 NPT)
Plug, Pipe - Square Head (3/8 NPT)

Screw, Self-locking - Hex Washer
Head (1/4-20 x 1")

Strap, Retaining

Tank, Fuel

Screw. Machine - Round Head
(#10-32 x 3/8")

Washer, Lock - Spring (#10)

Cover, Relay

Screw, Machine - Round Head
(#6-32 x 3/8")

13

REF
NO.

17
18
19
20
21
22
23
24
25

26

PART
NO.

870-1183
307-1157

307-1058
307-1056
323-0765
323-1280
821-0014

402-0070
415-0324
821-0018
870-0212

149-1830
149-1831

QTY
USED

N Y.l S,

N

et

PART
DESCRIPTION

Nut, Hex W/ET Lockwasher (#6-32)

Spring, Holddown - Relay

Relay
12 vDC
24 VOC

Socket, Relay - Less Terminals
Terminal

Screw, Self-Locking - Hex Washer
Head (5/16-18 x 1/2")

Mount, Vibration

Bracket, Mounting

Screw, Self-Locking - Hex Washer
Head (1/4-20 x 5/8")

Nut, Self-Locking - Hex Washer
Head (1/4-20)

Pump, Fuel - Electric
12 vDC
24 VDC



4 -ﬁ.!l - )

SN £
e Lo '
Ry

o . S . Redisfribution or publicaﬁon of this dogument -+
. 1 4: o by any means, is strictly prohibited. :

4 :
A R




-~ NS

503-0685

S01-0104 ,

ﬁﬂlwﬂ?ﬂ%k

501 -0004

501-D007 -

501-0009
501-0027
501-0016
501 ~0094
501-0017
501-0247

504-0012

504-0007

507-0017

B2 -0046

R4 -0004

PART-
m:scnwnm .

Elamp, Hose
Line, Fuel -
#B"Lﬁ
TG
l.ine, fuel -
1216
216
LG
- 437G
82*LG )
e T
BATLG
89"1LG
Valve, Shutoff - W/Screen ~
(1/8 NPT)

Flegihle .

Flexible

-

‘Yalve, Shutoff (1/8 WPT}

Connector, Line
Nipple, Pipe - (lose,
(1/8 WPT x 3/4715G)
Valve, Shuteff - 3 Way [1/8 NPT)

Brass

REF  PART

. NG
g3 S05-D0%7

10 505-0130

11 308-0%06

e

i2

LR

504 -D005
159-0512

it 159-0751

15 812-0158 °
16 850-0040
159-0490°

1591025

15%-1103
18 821-0010

19 159-0480

N
- .
Qrr * PART
USED ) DGSCRIPTIGN
1 flug, Pipe - Square Head
{1/8 NPT)
2 Plug, Pipe - Square Head
o {374 NPT )
2 Switch, fue! Level -
"1 - Toek, Drain (1/8 NPT)
1 Cap and Inditator, lFuel .
(inc Tudes Gasket)
1 Gasket, Fuel Tank Keck
2 Serew, MWachine - Rowund Head
- {1/8-20 x 2"}
?  Washer, Lock - Spring {1/4%)
Taok, Fuel - 20 GAL (Exciudes Cap)
1 Twp Fuel Ports
1 Three Fuel Ports
1 Three Fuel Ports & Two
" Switch Ports
8 Screw, Self-locking - Hex
Washer Head (174-20 x L/?"}
1 Strap Assembly

ES Y

Redﬁwmhﬂonorpumkaﬂonofﬂﬂsdooumem
by.any means, is strictly prohibited.:

w




e g

REF  PART ary PART _ ) |
NO. NO. USEDR - DESCRIPTION 3 S .

-1 812-0075 -1 - Scréw, Machine - Round Head , . T
e S (#B8-32 x 1/2%) : - !
N2 152-0158 Swivel |
3 800-0005 Screw, Cap - Hex Head
- (1/4-20 x 3/4") :
Washer, Lock - Spring (174") S
Clamp, Holddown - Cable - i

L

4 850-0040
5 152-0036

6 152-0120
"7

— s Ll

7 . Throttle, Control - Vernier | 3
| 151u023p-' Bracket,” Mount1ng‘ : ok
SR TR : . ‘ -k

L I : P T . ) ‘-_

- Redlstrlbutlon or publication of this documente
by any means |s strlctly proh\blted




Fmer Coolant

i - T : : T .
: i , _ . REF PHRT Qry PART )
T : ‘ ‘ NO. MO, ~USED DESCRIPTION
o . 1 130-0497 1  Filter, Coolant (Includes
Parts marked @)
3 2 130-0771 . 1 Kit, Element - Water (Inc1udes
. Parts Marked *)- -
L 3 130-0772 -1 oKlt Element - Anti-freeze .
. ~ (Includes Parts Marked #)
5 4 130-0778 + +§@Gasket, Cover - -
5 130-0775 1 *@flement, Filter (Water)
. . 6 130-0776 1 #Element, Filter (Anti-Freeze)
v © 7 130-0780 1 *#@Plate, Sacrifical
.8 502-015% 1 ﬂPlug, P1pe - Brass (3!8 NPT )
tFitter ’
"i-;ueme tMater) kit [ 0
Elemen‘t {Antw freeze} K'lt IR
; ‘7 . . : Redlstrlbutlon ‘or publlcatlon of thlwocument

by any meaﬂs IS strlctly proh\b[ted b

P




=t o [PV ERLARTENS

it

ey

by any means, is strictly prohibited.

’ -'Rédis_tributioh or_publication of this document

8

adibtor

= Cooimg $]¢Stem




J———

. Ftadraim : L
REF PART ary PART REF  PARY gy . PART
- W0. WO, CUSED PESCRIPTION M), NO. UsED DESCRIPTION
o1 Blﬁ-l}l.Bf 8 Screw, Cap - Hex Head, 11 821-0014 N Y Screw, Self-locking - Hex
- ‘Thread Cutting, mth " Washer Head {5/16-18 x 1/2")
. , ET {ockwasher (#10-37 x 1/77) 12 870-0D114 17 Nut, Retainer (5/16-18)
2 130-063%2 1 Guard, Fan - Right Side ' 13 130-0713 1 Radiator {Includes Cap)
3 130-0341 i Guard, Fan - Left Side 14 130-0449 1 Cap, Radiator
4 B01L-0024 4 Screw, Cap - Hex Head is  a15-0181 10 Screw, Cap -~ Hex Head,
{(5/16-78 = 172"} . ; Thread Cutting, with
L5 gs0-004% . Washer, Lock - Spring (5/16") £T Lockwasher (#10-372 x 1/2")
6 130-060% 1 Fan 16 405-1054 1 Flange, Alr Duct
7. 503-0311 1 . Clamp, Hose ‘ ' 17 RZ1.0M}14 B Screw, Self-locking - Hex )
B ¥ 503-0365 1 > Clamp, Hose : Washer Head (5/16-18 x 1}'?"‘-}
9 tiose, Rubber - Preformed 18 504-1811 1 Panel, Housing - Front
- h03-0441 i Lower - : 19 130.-2217 ? _Hm:‘ket Mounting - Radiator
R3-044] 1- Upper: M 5T-0075 1 Belt, Dribe
10 5040078 1 Cock, Drain (3/8 HPI‘) ‘ .
«
SRR Y ’
. w;‘;,;;u@‘{ ' P
v
;
[ r{//jﬁ"
A -
‘g R‘.; - iﬂ‘ﬂu}%h% -
4 “:_
.
* &
5 -
! = ,, Y -—_._“'f-"'-""r ;{
DT - : APG »
° S _ o ‘“]9 , Redistribution or publlcatlon of this document )

. C_.nollmg Sy:ﬂem

by any means is strlctIy prohwblted :




&

L ‘;‘/”' ’

Coeilng System
ajlwer a. Wet Mamro!d i

w & EoWer. L R oo ey R w : ' Rédistiibution o publication of this document
L aeneration - oo e e Sy 20 S ~...+ i, byanynieans, is strictly prohibited. . .:




19

20
21

”

503-0311"7

503-0884 |
503-0183
503-028%
505-0307

505018
5130189

5030568 .

503-0200
£05-0185

5()5-0040
505-0100

504-0028

505-0019
505-0108
110-0576
505-0038
H05- 0094
5045 -0020

505-0166
505-0102

e

-Tee,

PART
DESCRIPTION

“Clamp, Hose

Hose, Rubbey

Clamp, Hose

Hose, Rubher

wipple, Pipe - Haif
(1/8 NPT x 1-1/2°16G]

Bushing, Reducer - “PK
{1/2 NPT x 1/4 WP

Clamp, Hose

Hose, Rubber

Hase, Rubber

Hipple, Pipe - Half
(172 WPT x 1-1/2%L6)

Fibow, Fipe - 90 DEG
(1/2 NPT}

Nipple, Pipe - Close

©

(1/2 NPT x 1.1/8%L6)

Cock, Drain (3/8 KPT)
Bushing, fReducer - Hex
(1/7 NPT 'x 3/8 NPT}

Tee, Pipe {1/2 WPT
- Adapter
Elbow, Pipe - 90 DEG
(L/4 NPTY) -
Mippie, Pipe - Close

(1/4 #T x 7/8"L6)

" Bushing, Reducer - Hex

{3/4 WPT x 1/4 NPT)

Pipe (3/4 NPT)

Nipple, Pipe - Close
(3/4 NPT x 1-3/B"LG)

L : Cﬂoﬂng Syatem -
SRR D tty Water & Wet Mam{ma
IR (an Reguiatm}

REF

PART

USED

- any
e WL ML
77 110-1543
73 %04-0019 1
24 307-0833 1
25 BOS-(056 1
M S04 (HGY 1
27 505-047% 1
28 505-0172 1
26 505-0207 1
T30 154-0889 1
31 800-0007 ?
37 B%0-0040 ?
33 867-0001 ?
14 110-0526 i
15 A1-0014 6
16 110-0494 1
7 hE7-0008 ¢+ )
W 130-078% 1
39 154-7421 4
40 154-7423 4
41 154-2422 1
47 154-2424 1
T

2

. PART
UESCRIPYION

Adapter

Valve, Globe (1[2 NPT}

Valve, Solenoid -
(1!3 MPeT )

fleg, Pipe - Square ded

(172 W)
Cack, Drain
Elbaw$;Pipe -

(2wt
Nipple, Pipe - Close

(2 T =« 2°L6)
Bushing, Reducer

(178 Wei)
9} NEG

(2-172 WPY x 2 NPT)

. Manifold, Liquid Cooled

12 VUL

{Includes End Plates & Gaskets)

Serew, Cap - Hex Wead
(1/4-2G x 1)

Washer, Lock - Spring
(174"®)

Nut, Hex (1/4-20)

Brackat. and Mipple Assembly
- Hex
Washer Head’ {ﬂflb LB x 578"}

Scred, Self-lpckimg -

Plate, Mounting:
Plug, Bution %'q“
Guard, Belt v
Shim AN
Gasket e
Shim ’
Gaskel

Redisfributiqn or publication of this docurnent
- by any mieans, is strictly prohibited.. . '

.



ot

Redistribution or 'pLib.Iication of thig doctlment,;-,. '
by.any means, i strictly prohibited. . . . .. ...y
IR SRR




10
11

17
13
14

15

lg

~ 18

19
20
2
22

24

no.

 503-0311

503-0826
503-0189
503-0568
£03-0200
505-0185
5050040
5050100
535-0176

504 -0028
505-0019

505-0108-

110-0476
307-0833

505-0021
309-0241

- 505-0328

50%5-0132
505-0G102

b

k

505-0289

B00-0005

850-0040

862-0001
191-0101

PART

¥

s
QTY a PART
USEU"””“ "SUESCRTPTiOH
4 Clamg, Hose -
i . _Hose, Rubber
2 . Llamp, Hose -
1 Hose, Rubber
i Hose, Rubber
4 Mipple, Pipa - Half
(1?2 WPT & 1-1/2"14)
4 Elbow, Pipe - 90 DEG -
{172 WPT)
3 . Wipple, Pipe - {lose
= {1/2 BT x 1-1/8"LG)
1 Nipple, Pipe
(172 NPT x 3-1/2°LG)
1 Cock, Drain {(3/8 WPT)
i Bushing, Reducer - Hex
) (172 NPT x 3/8 WPT)
i Ter, Pipe (1/2 NPT
I Adapter
-1 Yalve, Solenoid - 12 ¥DC
{1/2 ¥PT)
¢ Bushing, Reducer - Hex
{378 W7 =z 171 WPT)
1 jﬂalveﬁ Loﬂ?r01 - Temperafure
; Regulating
1 Nipple, Pipe ~ Half
0374 HPT x 270G
1 Elbow, Pipe - 90 DEG
{3/4 WPT)
1 Nipple, Pipe - (lose
(3/6 RPT x }-3/8"LG)
2 Bushing, Reducer - Hex
(1-1/2 NPT x 3/4 NPT)
1. Scriw, Tap - Hex Head
(1/4-20 x 3/4™}
1 Washer, Lock - Spring (1/4%)
-1 Nut, Hex (1/4-20)
1 Strap, Adjusting - Alternator

4

T

REF
"0,

26
27

8

24

30

=i

32

BN

34

35

36

. ;*."‘ - .
AT Q*V - PART -
no., USED ﬂﬁSCRiFT[Oﬂ
130- 0522 1 Clamp, Loop '
5050032 1 Coupling, Pipe (l’ 142 !H’H
505-0642 1 Mipple, Pipe
' (1-1/72 w1 x 4‘*1(3}
551317 ) lﬂﬁ Pipe (1-3/2 WRT)
BO5-038% 1 Nippie, Pipe - Half
- 1= WY 2 UG
B0 5-5%6 1., Plug, Pipe - Square Head
. (R W)
5{4 - GOOS 1 —bock, Drain (1/8 WPT).
506-0175 1 .« Elbow, Pipe - 90 BEG
”ﬁ‘, (2 NPT)
Pipe - {lose

505-0172 ﬁ 1 Wipple,

(2 NPT x 2"16)

H05-0207 1 Bush*nq, Reducer

. {2-1/2 WPT x 2 WPT)
15408849 1 Manifold, Ligquid Cooled

' o (Inciudes End Plates & Gaskets
817-007% 1 Screw, Machine - Round Head
’ (#8-32 x 1/2%) ‘

8500025 1 Washer, Lock - Spring (#8)
864-0008 1 Nut, Hex (#8-32)
3220050 1. Clamp, Loop
8CO-0027 4 Screw, Cap - Hex Heam

(5/16-18 x 7/8")

T BN

8500045 4" HMasher, Lock ~ Spring {(5/16" )
8620015 4 Kut, Hex (5/16-1B} -
1100526, 1 Bracket and Nipple' Aﬁmwmmiy
821-0014 6 Screw, Self-locking - Hex
B Hasher Head (5/16-18 x 5/8")
130-0499 _ 1 ° Plate, Mounting
517-0009 1 Plug, Button
130-0785 ] Guard, Bélt
154-2421 4 Shim
154.2423 4 hasket
154-2422 -+ 1 - Shim
154-2424 1" Gaskel
i
-l !&‘V “ 4y
L
A | .
Redlstrlbutlon or publlcatlon of this document

I I ’ by any means, is stnctly prohibited.
o I : . -



 CoolingSystem -
. iGity Water & Heal Exchanger | .

Z o

",
"
Y

) 2‘ . : : ' Rédistribution or publication of this dobument ) .
: : ' .. by any means, is strictly: prohibited. :




s

CLREF

Carr

. PMT ..'A ’."'

 PART o -----‘-REF PMT ATy PART
lll) | WO. USED DESCRIPTION 0. m._ ose UF.SICRI‘PTIGN
1 503-0311 & Ciamg, Hose r ) 505-0130 1 Plug, Pipe - Square Head
7 503-D4&} 2 . Hose, Rubber - Preformed . ' {3/4 WPT)
3 503-087/ 1 Hose, Rubber 21 130-1340 1 Pencil, Tinc
4 505-0444 1 Nip;nr, Fipe - Half 22 505-0140 1 Plug, Puw - Square Head
- (1-1/2 MPT x 7-1/4°LG) ] ' (1 NPT
5 H05-0467 Eltwme, Pipe - Street, 90 DEG 23 S05-0ke9 1 Bushing, Reduter - Hlp
{1-1/2 ®PT) (1 NPT ox 34 NPT
5 505-0673 1 Nipple, Pipe - Half 74 800-0004 4. ... Scees, Cap -~ Hen Head
(1-1/2 NPT x O°LG) [1/4-20 x 5/8")
7 505-0043 1 Elbow, Pipe - 90 DEG 5 Bs0-0040 4 Washer, lock - Spring (1/4%}
{1-1/2 NPT} & RGZ2-0001 I Wut, Hex {3/4-20)
B 505-0424 1 HippTe, Pipe 27 7 130-0802 ? - Strap, Retaining
: {1-1/2 NPT x 16~ 1/2"“3‘} BB ERDTS6 1 Exchanger, Heat (Inciudes Cap)
9 504-0003 1 Cock, Drain (174 #PT) ?9 130-0661 .1 Lap, Radiator
10 505-0426 | Bushmg. Reducer - Hex 0 a00-0012 1 Screw, Cap - Hex Head
) - —— =~ T (I-172 WPT.x 1/4/HPT} (1/4-70 x 2-1/74")
11 505-0317 1 Tee, Pipe (1-1/2 f}l’i’T} 3 850-0040 1 Washer, lLock - Spring {},,M”
12 504-0019 B! valve, Globe (172 NPT) 12 862-0001 1 Nut, Hex (1/4-20)
13 . 505-0100 1 Hipple, Pipe - Close ‘ 33 232-1197 1 Spacer, Sleeve
(1/2 NPT x 1-1/B"LG} 34 800-0004 1 Screw, Cap - Hex Head
14 307-0833 1 Valve, So1enmd -~ 17 ¥0C . (1/74-20 x &/8")
' o /2 NP1y / % BRD-(KIS0 -1 Washer, Lock - Spring (1/47)
15 S05-0100 1 Mipple, Pipe - Close 3 Be2-0001 1 Mut, Hex (1f4.-20) )
N , {1/2 NPT x/1-1/8"16) 37 331-03142 ! Hanqehr Pipe
16 h-0021 i Bushing, Requcer - Hex 3% B0O-0025 G Cerew, Cap - Hex Head i
: (3/4 NPT x 1/2 NPT) ‘ (5/16-18 x 3/4")
17 309-0241 i Valve, Contra! - Temperature 39 850-0045 9 Washer, Lock - Spring (5716}
‘ Regulating 40 862-0015 9 Met, Hex (4/16-18)}
18 805-0102 1 Nipple, Pipe - Close 41  130-D819 | £Iracket Mounting
. (3/4 NPT x 1-3/8L6) 47 130-0828 1 Piate, Momting (Housed Set)
19 505-0691- 1 Elbow, Pipe - Street, 45 DEG 43 130-0805 1 . Plate, Wounting (Unhoused Set)
‘ : £3/4 NPT} 44 517-0009 1 Plug, Button
45 130-0785 1 Guard, Belt
# / s
- A .
/
/
* ¥
S
TR e e .
: S | | i I P . . '
15 . o Redlstrlbutlon or publlcatlon of this document
: : ) by any means, is strlctly proh blted




I o
k EL T
.3 A H
RETEE S
i : ) !

- : o B sy
. R , o LT _. - ' ‘%5’. . . i, J“bj‘_ .

it
okl

X O R 'Redlstrlbutlon or publication of this document
. 25 R A by any means,’is strlctly proh\blted ) :




Cooling System
City Water & Standpipe

REF  PART qQry PART REF  PART qQry PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 503-0365 4 Clamp, Hose 20 309-0241 1 Valve, Control - Temperature

2 503-0441 2 Hose, Rubber - Preformed Regulating

3 505-0474 1 Nipple, Pipe - Half 21 800-0027 2 Screw, Cap - Hex Head
(1-1/2 NPT x 5"LG) (5/16-18 x 7/8")

4 505-0183 1 Elbow, Pipe - 90 DEG, Reducing 22 850-0045 2 Washer, Lock - Spring (5/16")
(1-172 NPT x 1/1/4 NPT) 23 862-0015 2 Nut, Hex (5/16-18)

5 505-0258 1 Nipple, Pipe (1-1/4 NPT x 3"LG) 24 110-0526 1 Bracket and Nipple Assembly

6 503-0189 2 Clamp, Hose 25 505-0129 1 Bushing, Reducer - Hex

7 503-0437 1 Hose, Rubber (1 NPT x 3/4 NPT)

8 505-0185 2 Nipple, Pipe - Half 26 505-0140 1 Plug, Pipe - Square Head
(1/2 NPT x 1-1/2"L6G) (1 NPT)

9 307-0833 1 Valve, Solenoid - 12 VDC 27 505-0056 1 Plug, Pipe - Square Head
(1/2 NPT) (1/2 NPT)

10 505-0100 1 Nipple, Pipe - Close 28 505-0130 2 Plug, Pipe - Square Head
(1/2 NPT x 1-1/8"LG) (3/4 NPT)

11 504-0019 1 Valve, Globe (1/2 NPT) 29 504-0028 1 Cock, Drain (3/8 NPT)

12 505-0040 2 Elbow, Pipe - 90 DEG (1/2 NPT) 30 505-0028 1 Coupling, Pipe (3/8 NPT)

13 505-0100 1 Nipple, Pipe - Close 31 505-0101 1 Nipple, Pipe - Close
(1/2 NPT x 1-1/8"LG) (3/8 NPT x 1"LG)

14 505-0949 1 Plug, Pipe - Socket Head 32 504-0062 1 Valve, Relief - Vacumn
(1-1/4 NPT) 33 800-0048 4 Screw, Cap - Hex Head

15 504-0028 1 Cock, Drain (3/8 NPT) (3/8-16 x 3/4")

16 505-0019 1 Bushing, Reducer - Hex 34 850-0050 4 Washer, Lock - Spring (3/8")
(1/2 NPT x 3/8 NPT) 36 130-0659 1 Standpipe

17 505-0108 1 Tee, Pipe (1/2 NPT) 37 821-0018 6 Screw, Self-locking - Hex

18 505-0002 1 Nipple, Pipe (1/2 NPT x 3"LG) Washer Head (1/4-20 x 5/8")

19 505-0021 1 Bushing, Reducer - Hex 38 130-0860 1 Plate, Mounting
(3/4 NPT x 1/2 NPT) 39 517-0009 1 Plug, Button

40 130-0785 1 Guard, Belt

21



REF  PART
NO.

503-0183
503-1168
505-013%

505-0120
505-0056
130-0674
502-0073

502-0074
- 505-0175

[y

— b 3

- PART
DESCRIPTION

Clamg, Hose
Hose, Rubber
Nipple, Pipe - Half
(3/8 NPT x 1-1/2"L6)
Elbow, Pipe - Street, 90 DEG
{3/8 nPT)
Plug, Pipe -
(1/2 NPT)

Square Head

- . Line, Flexible
_Elbow, Pipe to Tube - 90 DEG

Elbow, Pipe to Tube - 90 DG
Elbow, Pipe - %0 DEG (2 NPT)

Manlfold ‘
 ff;;LQl Uqu Come¢ w*”

REF  PART Ty PART

M, KO USED DESCRIPTION

100 50%-0172 1 Nipple, Pipe - Close

S : {2 NPT x 2"LG)

11 505-0207 i Bushing, Reducer - Hex
- (7-1/2 NPT x 2 NPT)

12 504-0005 1 Cock, Brain (1/8 NPT)

13 154-088% 1 Manifold, Liquid Cooled

: (Inr1udes tnd Plates & Gaskets)

14 154-2421 4 Shim

15 154-2423 4 Gaskel

16 154-2422 i Shim

17 154-2474 1 Gaskel

PR
e

LR

et EETEE

Redlstrlbutlon or publlcatlon of this documént !

by any means |s strlctly proh\blted‘




REF  PART ary . PART = REF  PART. :
t?) NG. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 .503-0635 - 4  Clamp, Hose = " 10 357-0030 2. Diode - ’
-2 °%03-0707 1 Hose ) 11 821-0015 1 Screw, Self-locking - Hex
3 503-0743 1 Hose o . Washer Head (1/4-20 x. 3/4")
4 130-2053 2 Tube (1/4"0D x 2“LG) 12 - 870-0212 1 . Nut, Self-locking - Hex
5 502-080% 2 - Adapter, Tuhbe (Blind o o ‘ Washer Head (1/4-20)
, N : . Hale Fitting) : 13 '526-0018 2 Washer, Flat (17/64*10 x
: 6 502-0801 - 2 Adapter, Pipe to Hose : "~ 5/8"0D x 1/16%THK)
! b 505»0802 1 "Bush1ng, Reducer - Hex 14 821-0014 - 2 . Screw, Self-locking - Hex
i g P ST n T (172 NPT x I INPT) / . o Washer Head.(5/16-18 xJI/?“
P Y ﬂ?QfO?121:7f7W’ @ welf-Ipc ﬁfq ~‘Hex I 15 870-0113 . . .2 Nut, Retatner .(5/16- 18} ' :
SRER 15.13 ,‘ o PR !Hasher 'Head (1/4-20) . i 16, 405-729269: 1 P1ate, Mduﬂtlng ;
L e 93 03?9 i i tch,. Coolant. Level SRR A S : |
£ ’ o K A o | i
S . o C Redlstrlbutlon or publlcatlon of this ‘document -
: € i e kg i 29 o by arjy means, is  $trictly’ proh\blted :

qry

PART




o

L 'Red_istr__ibundn or-publication of this document

“- % by any medns;’is strictly prohibjted... . ... . . "




R T

 Vieater - Engine Coolant

- I‘I
i
i

! REF 'PARf qQry A - PART . N ,REF PART oqQry - : PART
i NO.  NO. - USED ~ DESCRIPTION : o NO. T WO. USED - DESCRIPTION
1 812-0076 2 . Screw, Machine - Round Head 13 800-0031 1  Screw, Cap - Hex Head
{#8-3? x 5/16%) . (5/16-18 x 1-1/2*)
2 B850G-0025 ? . MWasher, Lock - Spring (#8] 14 800-0095 1 - Screw, Cap - Hex Head
. 3 : -, Cover, Box . {1/2-13 x 2-1/4")
333-0013 1 120 volt App11cat10n 15 - 850-0060 1 Washer, Lock - Spring (1/2")
. 333-0056 1 240 VYot Application ' 16 856-0013 1 Washer, lock - EIT (1/2*}
. -4  B70-0053 2 Nut, Hex (#10-32) 18 503-9183 4 Clamp, Hose
5 B50-0030 2 Hasherv Lock -"Spring (i#10) 19 503-0833 1 - Hose, Rubber
6 Switch, Thermostatic - 20 503-0832 1 Hose, Rubber
309-0106 1 120 Volt, 25 AMP, SPST 21 502-0613 1 Adapter, Pipe to Hose .
309-0256 1 120/240 Vo]t, 25-4BAHP,UPS] ?3 505-0112 1 £1bow, Pipe - 45 DEG (1/4 NPT)
7 Stud (#10-32) 24 505-0071 1 Nipple, Pipe {(1/4 NPT x 2°LG)
520-0446 2 3/a"LG 2% 505-0135 1 Nipple, Pipe - Half
520-0672 2 116 : ' : ) {3/8 NPT x 1-1/2"1G)
8 508-0008 2 Grommet. ' , 27 505-0135 2 Nipple, Pipe - Half
9 Box . ‘ (3/8 NPT x 1-1/2"L6)
333-0012 1 120 Yolt App]lcat1on 78 : Heater, Coplant
' 333-0057 . 1 240" Volt Application 333-0052 1 1500 Watt, 120 VAC
10 862-0015 i Nut, Hex {5/16-18) $33-0053 1 2000 wWatt, 120 YAC
“11 856-0008 .2 Washer, lock - Spring (5/16") . ., 333-0073 1 2000 Watt, 208/240 VAC
12 526-0115 2 Ha?her. Flat (5/16™) 29 i Strap (Included with Heater)
F
: .*...\
i 1
. neration:. .- oo . - : : . . : Redistribution or publication of this' document
;;,I-._. ST SR : Lo o e 3] - ‘ . . by any.means, is strictlyjproh\bited.




. Redistiibitian 6 publication of this'doggménét

) by .any-:means, is strictly pro_hwbi,tedj.'




< e

REF pART T iy . “PART " REF  PART gty . - . PmRT

NO.  NO. . USED - - DESCRIPTION e o NOes M0 USED : DESCRIPTION -
1 501-0225"%° 1 Line, Fuel - Flexible 26 333-0142 1 " Support with Tee
2 "505-0007 1 Bushing, Reducer - Hex S g L 1970 thru 1982
- L : (174 NPT x 1/8 NBT} 27 : Contactor, Electrical
3 505-0763 . I Cress, Pipe (1/B NPT) 307-1460 1- 230 VAC, 3 Pole
4 505-0098 -1 Nipple, Pipe - {lose =~ - 'IB7-1164 1 460 VAC, 3 Pale
C {1/8 NPT x 3/4“LE) P .28 BR21-0018 4 Screw, Self- -locking - Hex
5 505-0183 - 4 - {lamp, Hose . v o . Washer Head (5/16-18 x 3/4")
h 6 503-0146. 1 - Hose, Rubber . o 29 870-0257 T4 Nut, Self-locking - Hex
7 503-0712 . 1/ Hose, Rubber ' ' : : , Washer Head (5/16-18) .
8 505-0135 4 Nipple, Pipe - Half 30 -130-1192 2 Bracket, Mounting - Heater
) (3/8 NPT x 1-1/2"LG) 31 504-0003 1 Cock, Drain (1/4 NPT)
. 9 504-0028 1 Cock, Drain (3/8 NPT) 32 . _ C Heater, Electrical
10 s505-0060 - 1 Tee, Pipe {3/8 NPT). 333-0158 17 2000 Watt, 115 VAC, 1 Phase
12. 505-0038 - H 'Elhou, Pipe - 90 DEG _ ' 333-0167 1 ‘2000 Matt, 208 VAC, 1 Phase
' : ~ {3/8 KPT) ‘ . "333-0148 1 - 2000 Watt, 208 VAC, 3 Phase
v 13 505-0101 2 Nipple, Pipe - Close 333-0141 1 2000 Watt, 240 VAC, 1 Phase
. {378 #PT x 1"1G) : 3313-0176 1 2000 Watt, 380 VAC, 1 Phase
14 '505-0455 2 Bushing, Reducer - Hex 333-0170 1 2000 Watt, 380 VAC, 3 Phase
, {1 NPT x 3/8 NPT) 333-0147 -1 2000 Watt, 480 VAC, 1 Phase
15 331-0027 6 Clamp, Cable 333-0146 . 1 2000 Watt, 480 VAC, 3 Phase
16 332-0014 2 Terminal, Ring (#10) 33 505-0007 1 Bushing Reducer - Hex
17 332-0149 . A Terminal, thq GE3) (1/4 NPT x 1/8 NPT)
18 323-0957 5 “Wire Nut . . - Begin 1983
~19...309-0304 1 Switch, Thermostatic * 14 502-0054 1 Elbow, Pipe - Street, 90 DEG
20 505-0004 1 Nipple, Pipe - Close ‘ - Brass (1/4 NPT}
(1 NPT x 1-1/4%L5) ' ’ Begin 1983 . - .
21 800-0007 4 Screw, Cap - Hex Head 35 812-0079 4 Screw, Machlne - Round Head
) - (1/4-20 x 1%) ,‘ (#8-32.x 1/2")
22 - B62-0001 4  Nut, Hex (1/4-20) . Begin 1983
23 B50-0040 4 ‘Vgﬁgéher, tock - Spring (1/4") -3 854-0007 4 Washer, Lock - ET (#8)
- 24 309-0307 ‘1. .Switch, Pressure _ . Begin 1983- :
- 2% 505-0099 1  Nipple, Pipe - Close 37 333-0224 1 Bracket, Support
“(1/4 NPT x 7/B“LG) : Begin 1983
1970 thru 1982 ' g o
5
i
-
.
331 . o ~. Redistribution ‘or-publication: of this document.

by any:means, is strictly. prohibited.. .. ..




Ch Redistribition or publication of:thig'doé‘ument i
i1 by anymeans,'is strictly prohibited: .. - : |




. REF
DL

.

PART
M0,

800-0520
800-0050
850-0050

800-0069 -

856-0012
800-0091

856-0013
850-0060

862-0016
337-0090
. 800-0028

856-0008
850-0045
B62-0015
332-1473
865-0007

850-0045

526-0115

W

520-0663

416-0480

qTY
USED .

~N Mg

R

PO RS PG et b e s ot et ek ik —

)

PART
DESCRIPTIOH

Screw, Cap - Hex Head
(3!4 13 x 1)

Screw, Cap - Hex Head
(3/8~16 x 1")) :

Washer, Lock - Spring (3/8%)

“Screw, Ciap - Hex Head
(7/16-14 x 3/4")

Washer, Lock - EIT (7/16")

Screw, Cap - Hex Head

o (172-13 % 1-1/4"L6) -

Washer, Lock - EIT (1/2")

Masher, Lock -:Spring €1/2%)

Nut, Hex (1/2-13)

. Strap, Electrical - Ground

Screw,; Cap - Hex Head
(5/16-18 x 1")

Washer, Lock - EIT (5/16")

Washer, Lock - Spring (5/16")

Nut, Hex {5/16-18)

Lug, Solderless

Mut, Wing (5/16-18)

Washer, Lock - Spring (5/16")

Washer, Flat (11/32°1D x
ll/lG“UD X 1/16"THK}

Stud

Frame, Holddown - Battery

REF
N,

22
23

24
25

26
27
28
29
30
3

32
33
34
35

1

37
38

o

PART
NO.

821-0029
870-0281

416-0666
800-00%0

850-0060

856~0013

A00-0520

402-0371
403-0910
800-0071

850-0055

862-0004
402-0371
800-0091

450-0060
232-2106
403-0909

E- N ) & —-ro

qQry
USED

oh

(o R X

bt D B

T

PART .
CESCRIPFION .
Screw, Self-locking - Héx *
Washer Head (3/8-16 x 3/4")
Nut, Self-locking - Hex

Washer Head {3/8-16)
Tray, Battery '

Screw, Cap - Hex Head

(1/2-13 x 1"LG)
Washer, Lock - Spring (1/27)
Washer, Lock -~ EIT (1/2")
Screw, Cap - Hex Head

(3/4 10 = 1)
Mount, Vibration - Engrne
Support Mounting - Engine
Screw, Cap - Hex Head

{7/16-18 x 1") -
Washer, Lock - Spring (7/16")
Nut, Hex (7/16-14)
Mount, Vibration - Generator
Screw, Cap - Hex Head

(1/2-13 x 1-1/4"LG)
Washer, Lock - Spring (1/2")
Bracket, Mountlng - Generator

_ Chassis -

: Redistribution or pLIEDHCEﬂIOﬂ of this; document

' by any means, is strlctly proh\blted




.' Redis'trit;)ution; or publication of this d;ocu'ment}?
" by any r‘heané. is strictly prohibited.... .

Coh




REF -

- NO.

[ W - RV

o0 =

.10
11
12

13

14
15

PART
%0.

813-0098

850-0030

870-0053
406-0105

405-1808
B821-0014

405-1828

821-0014
821-0016

870-0113
a0#-1827
812-0149
870-0232

406-0157
406-0089

1 ory

PART
_ . DESCRIPTION
Screw, Machine - Round Head

(#10-32 x 3/8")
Washer, Lock - Spring (#10)

. Nut, Hex (#10-32)

(Ianp, Door
Door, Access (Less Latches)
Screw. Self-locking - Hex

Washer Head (5/16-18 x 1/2%)

Support, Housing - Center
Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2%)
Screw, Self-locking - Hex
Washer Head (5/16-18 x 3/4™)
Nut, Clinch {5/16-18)
Pane1 Housing -.Tap
Screu, Machine - Round Head
(1/4-20 x 9/16")
Mut, Self-Tlocking - Hex
with ET Lockwasher (1/4-20)
Handle, Latch (Ingludes Keys)
Catch, Latch

e

“PART -

QrY

NO.  NO. ' USED
16 809-0059 3
17 870-0106 3
18 405-1777 1
10 813-0098 6
20 850-0030. . 6
21 405-1780 ° 1
22 821-0014 8
23 405-1812 1
24 821-0010 8
25 403-0895 2
2 821-0029 6
98  403-0894 1-
29 §14-0079 28
30 850-0025 28
31 860-0008 28
37 406-0249 4
\

PART
DESCRIPTION .

Screw, Tapping - Round Head
(174 » 1/2™) -

Nut, Sheet Spring (1/4%)

Door, Access - Rear
Screw, Wachine - Round Head
(£10-32 = .3/8"})

“Hasher, Yock - Spring (#10)

Panel, Access - Rear

Screw, Self-locking - Hex :
Washer Head (5/16-18 x 1/2*)

Panel, Housing - Rear

Screw, Self-locking - Hex
wWasher Head (1/4:20 x 1/2")

Plate, Cover

Screw, Self-Locking - Hex Hasheu
Head (3/8-16 x 3/4%)

Chassis - Rear

Screw, Machine - Flat Head
(#8-32 x 1/2")

Washer, Lock - Spring (#8)

Mut, Hex (#8-32)

Hasp Set

Redlstrlbutlon or publlcatlon of thls document
by any means; is strlctly proh\blted




o : . . . ] Redistribution or. publicatibn of this d_ocumenjt
o 38 S ) ) ".by any means, is strictl_y prohibited. |




~ T e fat]

[F-N~-]

PART
0.

813-0105

870-0188

155-138%
895-0157
5050203
5050454

155-1115
155-1591
505-0453
" 800-0035
526-0113

870-0257

h Lo b et

Led

PART
DESCRIPTION .~

" Screw, Machine - Roghd Head

(#10-32 x 1"}

Nut, Self-locking - Hex

Washer Head (#10-32)
Shield, Rain
Strip, Asbestos

. Coupling, Pipe (2 NPT)

Unien, Pipe (2 HPT)
Tube, Exhaust - Flexibié
~Spec 0 Thru H

Begin Spec J

E1bow, Pipe - 90 DEG {3 NPT)

Screw, Cap - Hex Head
{5/16-18 x 2-1/2")

Washer, Flat (11/32%ID x
1" 00 x 3/2°THK)

" Nut, Self-locking - Hex

: Washer Head {(5/16-18)}

12
13

14

15
15
17
18
19

&

21
22

155-0988
BXO-0028

870-0048

850-0045
140-0649

155-0978

155-1430

B0 D028

870-0048

850-0045

155-0789.

™y & L

" PART
DESCRIPTION

Muffler, Exhaust - Industrial
Serew, Cap - Hex Head
{5/16-18 = 1"}

.o Nut, Self-locking - Hex

{5/16-18}

4 . Washer, Lock - Spring (8/16")
.. Band, Wayating -

Shield, Heat

Spacer v

Screw; Cap - Hex Head
(5/16-18 x 1"}

Nut, Self-locking - Hex
(5/16-18) -

_Washer, Lock - Spring (5/16*)

Bracket, Support - Muffler
“Mounting

f{e'distr'ibuﬁo'h' or bL’linca"ti:on of this documénf
by any means, is strictly prohibited. . -




L

!

P
" Redistribution or publication of this docume%t-
- by any means, is strictly prohibited. ;. . B




k] )

ok L R o Co ' ) ’ ' . (I : : v ;
: REF  PART .° . Qre. PART - o . CREF-PART—— QT PART - ! :
N, N0, USED .~ DESCRIPTION o e R o USED - DESCRIPTION
1 322-0004 1. . Lawp - 12 VOE(DSID) 29 356-0072 . 1 . Capacitor, Electrolytic -
) -2 322-0149 1 Light, Panel = S - . o  4000MFD, 30vDC {C2) :
3 072-1157 4 Spring, Holddown - ReTay 812-0061 1 " Serew. Machine - Round Head
4 37-1058 1 -Relay - Ignition{Kl2) ' (#6-32 x 3/3")
5 307-1058 1 Relay - Start Disconnect(K11) - B53-0003 1 Washer, Lock - ET (#6)
6 307-1058 1 Relay - Rim—&tarm %15} : B6-0006 1 Nut, Hex (#6-32)
7 IW07-1061 - 1 Relay - Start pProtection{K14} 30 356-0070 1 £lamp, Wounting - Capacitor
8 518-0374 . 1 Fastener, Snap-In - 812-0063 _2.. — Screw, Machine - Round Head
9 : " .Contral, Cranker - 12¥DC(A1Z) : ' 2 i 321 /2%)
300-0733 1 - Standard - B53-0003 2 Washer, Lock - ET (#6)
300-0714 1 Cycle ' : ' S .31 BIO-DO%3 1 Nut, ‘Hex (#10-32 } .
10 _ Monitor, Engine - 12vDE(ATTY . 32 BS0-0030 1 Washer, Lock - Spring (#10)
300-0679 1 .Standard {1 Fault Light) 33 332-0051 1 Clamp, Loop . :
300-0730 1 Penn State {1 Fault Light) Tug T - aﬂarﬂegﬂ,wﬂiringu— Eng Control
300-0681 1 Standard (5 Fault Light} . ULl gSeTectian Reg'd, {ontact
11 332-1276 2 Plug, Xeying . : ' #1 . (jnan Distributor)
13 Gauge, 011 Press - 12VDC(M11) 35 332-1043 1 Jumper, Terminal
: 193-0243 1 Begin 1977 . .36 Block, Terminal(TB11)
-193-0107 i Thru 1976 ; 3321008 N 20 Place :
14 y - Gauge, Water Temp - 12VDC(W12) 332-0795 1 16 Place o
. 193-0245 1 Begin 1977 37 S Strip, Marker K
- 193-0106 1 * Thre 1976 . ' 332-155¢ . 1 20 Place . -
15 302-1362 1 Ammetor {M13) 4321271 1 16 Place \ :
16 - “Gauge, Dil Temp - 12vnCiM14)y . I8 332-0537 1 Black, Terminal - 4 PlacelTBlZ}
~——-—193-0248 - 1 Begin 1977 19 332-1239 1 Strip, Marker - 4 Place
193-0187 1 Thru 1976 40 332-0699 1 Block® Terminal -'6 Place
. 17 302-0749 1 Tachometecr(M14) &1 332-1240 1. Strip, Marker - & Place
o018 Light, Indicator - 14v0C ﬁ2ﬁ 323-0765 3 Socket, Relay (Less Terminals)
. 3220107, 1 Red - DVERCRANK (D512) : 337-1280 - 117 Terminal ”
322-0108" 1 Red - LO OIL PRESS (DS14) 43 323-0764 1 Socket, Relay fLess Terminals)
322-:0fgs 1 . Red - HI ENG TEMP (D515) 332-1280 8 Terminal
" 322011 1 . Red - LO ENG TEMP (DS16) . 815-0332 1 Plug, Keying
322-001) .1 . . . Red - OVERSPEED (DS13) a4 332-1271 1 Housing, Terminal ’
322-0128 : “Hed - FAULT (DSL?y i37-1269 - 2¢ Tarminal .
- 322-0283 . Red - SWIFCH OFF (DSL7}) 45 Yerminal, Ground _
322-0136. Red - (Blank, No Legend) : (Includes Parts Marked *)
19 v _ switch, Toggle - Selector(S12) 871-0010 2 *Nyt, Hex - Brass (#10-32)
308-0138 1 © Standard Cou 8500030 1 *jasher, Lock - Spring {410}
. 308-0327 1 Penn State ¥ ‘ . 5260052 2 *dasher, Flat. (#10) '
20- 333-0194-01 ;1 Flasher - 12¥0C(513) . 853-0008 1 *asher, Lock - £1 (#10}
8130105 1 Screw, Wachine - Round Head a56-000 3 T Miasher, Lock - EIT (#10)
S L (#10-32 x 1"} i 815-0203 1 #Screw, Machine - Round Head,
' 21 301-6053 1 - Bracket, Mounting - Flasher o . Brass (#10-32 x 778"
e e 220 .308-0002 1 Switch, Toggle - SPST(S1l) - 45 B15-0026 5 Screw, Machine a, Truss Head
. 24 813-0098 . 2 . Sgrew, Machine - Round Head ' . (#10-32 x 1/8"} '
' . PR (#10-32 x 3/8")r . - 47  #70-0053 1 _ Mut, ‘Hex (#10-32}1 ) ‘
: 25 850-0030 2 ¢ Washer, Lock - Spring {(#10) 48 B50-0030 1 Washer, Lock - Spring (#L0D)
¢ 26 526-0009 ?  Washer, Flat (#10) 48 B56-0003 'l washer, Logk - ET. (#10).
§ 27 307-10%1 1: Relay, Solencid - Starting, 50 301-3253 - o, Bracket, Hamting - Eng Control
: T B 12VDC(K13) S 53 T fanel, Controt - Engine
28 'B56-0003 2 . Washer, LocCk - E1T-(#10} ' ;~{Se!eetianﬁaaqldf,€0ntact _
- IR o C . : 1 . ‘Onan Distributor) Lo
e SRR C _ g 57  321-0181 1 - Fuse, Cartridge - 5P (FL1}
I PO SO X 321-0217 1 ° Fuseholder ) .
.;_ EARiE S I T L o
- | i ! b (SR b T L
IR TR L R LN B S i : . i
% - parts Included in Ground Terminal. . H o o b
T DR : i - P .
“uwoo 1 .. .. Redistribution or publication ef this docufn:eht i

o E ; : o by any.means, is strictly prohibited.,..". e
L e o o e S R S B




-t

'. :‘_=Contml ;Gene'ra_tq_r

‘2 - o | o “Redistribution or:publication of this document .
H | "*by any means, is strictly prohibited. . - i




CREF  PART- . - QWY © . PART
: 80.- NO. ' USED” DESCRIPTION-
1 307-1157 S Sprlng, "HoYddiwn - Relay
2 307-1061 1 Relay (X21) .
3 ' Ammoter (M21) - :
302-0405 .1 . __D-50 AW
302-0406 1 0-75 AW
362-0408 1 0-100 AMP
302-0410 1 0-150 AMP
302-0411 1 0-200 AMP
302-0412 1 0-250 AMP
302-0719" 1 0-75, 0-150 AWP
302-0720 1 0-100, 0-200 AMp
302-0721 1 0-150, 0-300 AMP
302-0722 1 0-200, 0-400 AMP
302-0723 1 0-250, 0-500 AMP
.4 Voltmeter (M22)
Joz-04z21 1 0-300 VAC
. 302-G422 1 0-600 VAC
- 3020612 1 0-500 VAC
302-0779 1 0-750 VAC :
302-0718 i 0-300, 0-6000 VAC
5 .Meter, freq - Reed Type(M23)
302-0213 1 115 VAL, 60 Hertz )
302-0221 1 230 VAL, 60 Hertz
302-0234 1 115 YAC, 50 Hertz
302-0256- 1 230 VAC, 50 Hertr
6 Meter, Freg - Pointer{M23)
- 3p2-0809 1 120 YAC, 60 Hertz ‘
302-0810 H 708 vAC, 60 Hertz
302-0811 1- 240 VAC, 60 Hertz
7 Meter, Time Totalizing(M24)
302-0466 1 60 Hertz
+302-0469 1 50 Hertz
8 - Light, Indicatgr - 125 VAC
122-0130 1 Red - UPPER SCALE (DS21)
372-0131 i Red - LOWER SCALE (D522)
. 3e2-0178 1 Red - Blank {No Legend)
$ 320-0307 1 Lock, Handle - Circuit Breaker
815-0203 1 Screw, Machine - Round Head
(#10-32 x 7/8*}
. B54-0010 1 Washer, lLock - ET (#10)
871-0010 1 Nut, Hex (#10-32)
10 320-0431 1 Breaker, Circuit {CBZ1)
812-0061 2 °  Screw, Machine - Round Head
(#6-32 x 3/B")
850-0020 2 Washer, ¥ock - Spring (#6}
11 405-0334 2 " Clip, Retaining - Turnbutton-
’ . ' Fastener
12 406-0333 ¢ ' Stud, Turnbutton Fastener
13 517-0131 1 Plug, Plastic '
14 303-0076 1 Kngb; Pointer
15 308-0284 1 Switch, Selectur {521)
16 303-0032 1 . Knob
17 303-0170  1-  Rheostat (sz)
18 350-0556 . 1 Res1stor Fixed, Cumpns1t1on
' : . (R22) ..

B

ND.
19

21
22
23
24

25

26
27

28

29
. 312-1264 4,

32

REF

,812-0061'

332-0607

T

PART
N0,

323-0755 '

£

893-0003
860-0005
332-1280 1
301-3244
8700053
B50-0030
332-0051 .

[ S A R N

332-07%5
812-0066

853-0003
850-0020

332-12
332-1248
321-0204
812-0065

£ Y

p-N

853-0003

332-1268
332-1956

e

315-0342
315-9431
Bl12-0061

e

853-0003
305-0675
812-0070

[N ]

B50-G020
315-0384
812-0061

[ B iV

853-6003

RE
34
15

36
37

38

34

- 41
4?2

- 43

508-G001
406-0332

E~ PG e I

8000045

850-0045
402-0078
337-0049
815-0026

i ]

301-3158 - 1
821-0010 2

3

. qQry
. USED

MO S P et g

- Strip, Marker

PART ¢ .
DESCRIPTION

Socket Relay (Less Terminals)
Screw, Machine - Round Head
“(#6-32 x 3/8")
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Terminal
Bracket, Mounting - Relay
Hut, Hex (#10-32)
Washer, Lock - Spring (#10)
Ctamp, Loop .
Block, Terminal (T821)
12 Place
16 Place
Screw, Machine - Round Head.”
(#6-32 x '3/4") -
Masher, Lock - ET (#6)
Washer, Lock - %g:ing {#6)

16 Place
12 Place
Fuse, Cartridge - 1/4 AMP
Screw, Machine - Round Head
{#6-32 x 5/8"}
Washer, Lock - ET (#6)
Regulator, Voltage (VRZ21)
Spec D & E, Brush Type Gen
Spac F Thru J, 120VAC Signal Req'd
Begin Spec ¥, 240VAC Signal Req'd

Transformer, Voltage {721
120 VAC
240 VAC
Screw, Machine - Round Head
(#6-32 x 3/8"}
Washer, Jock - ET (#6)

Rectifier, Bridge (CR?21)
Serew, Machine - Round Head
(#6-32 x 1-1/4")
Washer, lLock - Spring (#6)
Reactor (L21} -
Screw, Machine - Round Head
{#6-32 % 3/8")

Washer, Lock - ET (#6)
Grommet
Receptacle; Turnbutton
Fastener i

Screw, Cap - Hex Head
{5/16-18 x 3/8")
Washer, Lock - Spring (5/16"}
Dampener, Vibration
Strap, Electrical - Ground
Screw, Machine - Truss Head
{#10-32 x 3/8"}
Panel, Control - Generator
{Selection Req'd, Contact
Onan Distributor)
Box, Control
Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2%)
Current.Transformer Assembly
gSEe Separate Page for

r

5 Redistribytion.or publlcatlon of this document‘_

. by any means, is stnctly proh|b1ted



"~ Switching Regulator” ~ S

: 44 DR N ) Redi'sﬁribution:'orpublication ofthisdo,cufnent, 3
D0 ‘ e : "o - v 1 byany.means, is:strictly prohibited. -




Ty

. PART -

0.

307-1157 .

- ._&:2‘

3

10

11

12
13
14
15
16
17
18

307-1061

362-0405
302-0406

302-0408

302-0410
302-0411

302-0412

302-0719
302-0720
302-0721
302-0722
302-0723

302-0421
302-0422
302-0612
302-0779
302-0718

302-0213
3o2-0221
302-0234

302-0256

302-0809

302-0810

302-0811

302-0466
302-0469

322-0130
322-0131
322-0178
329-0307
815-0203

854-0010 -

871-0010
320-0455

812-0061

850-0020

406-0334

406-0333

517-0131 -

303-0076
308-0284

303-0032

303-0170

3500556 .

P p— bt il ek ik el

[ S Y

Pt ot Jmud ek et b [}

" Breaker,

[p - N

— 1S
DESCRIPTION.

_ReTay (K21)

Sprlng, Ho]ddqur- Relay T

" Ammeter (M21)

0-50 “AMP
0-75 AMP
0-100 AMP
0-150 AMP
0-200 AMP
0-250 AMP
0-75,

0-150 AMP

0-100, 0-200 AMP
0-150; G-300 AMP
G-20¢, 0-400 AMP
0-250, 0-500 AMP
Vo]tmeter (M27)

0-300 YAC
0-600 VAC
0-500 VAL
0-750 VAC

0-300, 0-6000 VAC

" Meter, Freq -

115 YAC, 60
230 VAC, &0
115 YAC, 50
230 YAC,-50
Meter, Freq -
120 ¥AC, 60
208 VAC, 60
240 YAC, 60

Meter, Time Totalizing (M24)

60 Hertz
0 Hertz
Light,
Red- - UPPER
Red - LOWER
Red - Blank

Reed Type(M23)
Hertz

Hertz

Hertz

Hertz -
Pointer{M23}
Hertz

Hertz

Hertz

- Indicator ~ 125 VAC

SCALE (DS?L)
SCALE (DS22)
(No Legend)

‘Lock, Handle - Circuit Bkr

Screw, Machine - Round Hd

(#10-32 x

7/8")

- Washer, Lock - ET (#10)
Nut, Hex (#10-32)

Circuit (CB21)

Screw, Machine - Round Hd
(#6-32 x 3/8")
Washer, Lock - Spring (#6)

Clip, Retaining - Turnbutton,

Fastener

Stud, Turnbutton Fastener

Piug, Plastic

~Knob, Pointer

Sw1tch Selector {521)

Kmob
Rheostat {R21)

Resistor, Fixed, COMpUSItﬁon

(R22)

C’ontrol Generator
| Swliching Regulatm |

.25

REF  BART..
:'NU B 1)

19 323-0765.

812-0061

'853-0003
- 860-0005
332-1280
20 301-3244
21 870-0053
27 8500030

4
:-332-0807
332-0795
812-0066

853-0003
850-0020 -

332-1242
J32-1248
27 812-0065

28 853-0003

29

300-1928
300-1929
300-1930
30 315-0431

812-0061

853-0003
3t 320-0202

32 315-0384

Bl2-0061

853-0003
33 508-0001
34 .406-0332

23 .332-0051

35 800-0045

36 850-0045
37 402-0078
38 337-0049
39 B15-0026

4] 301-3158
42 821-0010

43

™ N [aN o ]

- P ped P e O ™~ — b st £ P

Lo = o I

' Panel,

© PART
DESCRIPTION

Socket, Relay (Less Terminals)

Screw, Machine - Round Head
(#6-32 x 3/8")

Washer, Lock -~ ET (#6}

Nut, Hex (#6-32)

Terminal ..
Bracket, Mopnting - Relay
Nut, Hex (#10-32) -

Hasher, Lock - Spr1ng (#10)
Clamp, Loop
8lock, Terminal’ (TBEI)

12 PTace

16 Place

Screw, Machine - Round Head

(#6-32 x 3/4")

Washer, Lock - ET {#6) :

Washer, Lock - Spring (#6)
Strip, Marker

16 Place

12 Place

" Screw, Machine - Round Head

(#6-32 x 5/8")
Washer, Lock - ET {#6)
Regulator, Yoltage -
Switching {VR21)
Semi-Frequency Sensitive
Yoltage Sensitive Type
‘Freguency Sensitive Type
Transformer, Voltage - 240VAC
{(T21)
Screw, Machine - Round Head
(#6-32 x 3/8")
Hasher, lock - ET (#6)
Tie Bar - Circuit Breaker
Reactor (L21, L.22)
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock -~ ET {#6)
Grommet
Receptacle, Turnbutton

—Fastener

Screw, {ap - Hex. Head
(5/16 18 x 3/8")

Washer, Lock - Sprlng (5/16")

Dampener, Vibration.

Strap, Electrical - Ground

Screw, Machine - Truss Head
(#10-32 x 3/8") :

Contral - Generator ,
(Selection Req'd, Contact
Onan Distributor)

Box, Control

Screw, Self-locking -~ Hex
Washer Head (1/4-20 x 1/2")

Current Transformer Assembly
(See Separate Page for

Components)

S Redlstrlbutlon or publ\catlon of this document :
: by anlmeans is strlctly prohlblted



- Control - Generator

T ‘Torque Matched Regulator -

TR

Redistribution or publication of this document :
»7. . by any means, is-strictly prohibited. ...... i

P ot



. REF
NO.

2
3

13-4

10

~PART
NO.

'mpquz .
07:1061

302-0405 -

302-0405
302-0408
302-0410
302-0411

. 302-0412

62-071%
302-0720

.302-0721

302-0722
Jo2-0723

302-0421
302-0422
302-0612
302-0779

'302-0718

302-0213 %
302-0221
302-0234

-302-0256

302-0809

3020810
302-0811 _

302-0466

302-0469

322-0130

322-8131
322-0178
320-0307
815-0203

854-0010
871-0010
320-0431

- B12-0061

11

12

850-0020

405—0334

406-0333

HH'—:P—I’_I

— . bt b pd b

= e

SRR . PART . REF - “PART . -
USEBﬂﬂWWﬂ—~m_BESG&IP¥JOH NO. NO
Spring, Holddown - Rh1ay ' 13””517:ﬁ131ﬁ“-
_ReTay (K21) . 14 303-0076
" Ammeter (MZ21) 15 308-0284
0-50 AMP 16 303-0032
075 AWP 17 303-G261
0-100 AMP - 18 350-0556.
0-150 AMP *
0-200 AMP 1% 323-0765
0-250 AMP 812-0061
‘0-75, 0-150 AMP '
_0-100, 0-200 AMP '853-0003 -
0-150, 0-300 AMP 860-0005
0-200, 0-400 AMP. ° 332-1280
0-250, 0-500 AMP . 20 301-3244
Voltmeter (M2Z2) 21 ,870-0053
0-300 YAC 22 850-0030
0-600 VAC 23 332-0051
0-500 VAC 24 :
0-750 YAC . 332-0607
0-300, 0-6000 VAC 3320795
Meter, Freq - Reed Type(M23) 812-0066
115 VAC, 60 Hertz :
230 vAC, 60 Hertz 853-0003
115 VAL, 50 Hertz 850-0020
230 VAC, 50 Hertz 25 .
Meter, Freq - Ppinter(Mz3) 332-1242
120 VAC, 60 Hertz ‘ 332-1248
208 VAC, 60 Hertz 26 B15-0544
240 VAC, 60 Hertz . .
Meter, Time Tota11z1ng(M24) 27 300-2880
60 Hertz .
50" Hertz 28 B17-0065
Light, Indicator - 125 VAC
Red - UPPER SCALE (D521) 29 B853-0003
Red - LOWER SCALE (DS22)- . 30 301-9315
Red - Blank (No Legend)
Lock, Handle - Circuit Bkr 33 H08-0001
Screw, Machine - Round Hd 34 406-0332
(#10-32 x 7/8")
Washer, Lock - ET (#10) 35

P bk b et

My M

1
1

Conlrol - Generator

Nut, Hex (#10-32)
Breaker, Circuit (CB21) 36 850-0045
Screw, Machine - Round Hd 37 402-0078
{(#6-32 x 31/8%) ‘ 38 337-0049
... MWasher, Lock -~ Spring (#6) . 39 B815-0026
Clip, Retaining - Turnbuttun
" Fastener 40
- Stud, Turnbutton Fastener
41 301-3158
42 821-0010
43

i’orque Matched Regulator

L ] N et ot b pt st = TGy TN

O bt fed

= L

T

L = b b

" . Washer,

Panel,

PART
DESCRI?TION ‘

'_Plug; Plastic -

Knobt, Pointer

Switch, Selector (521)

Knob

Rheostat (RZ21)

Resistor, Fixed, Ccmpos1t10n
{R22) '

. Socket, Relay (Less Terminals)

Screw, Machine ~ Round Head_
(#6-32 x 3/8")
Lock - ET (#5)
Nut, Hex (#6-32)
Term1na1
Bracket Mounting - Relay
Nut, Heéx (#10-32) '
Washer, Lock - Spring (#10) ~
Clamp, Loop
Block, Terminal (T821)
12 Place
16 Place
Screw, Machine - Round Head
(#6-32 x 3/4")

Washer, Lock - ET (#6)

Washer, Lock - Spring (#6)
Strip, Marker

16 Place-

12 Place

. Screw, Machine - Round Head &

IT Lkwshr (#6-32 x 1/2")
Regqulator, Voltage - Torque
Matched (VRZ1)
Screw, Machine - Round Head
(#6-32 x 5/8")

Washer, Lock - ET (#6)

Bracket, Mounting - Voltage
Regulator

Grommet

Receptacle, Turnbutton
Fastener™

8000045 4  Screw, Cap - Hex Head

(5/16-18 x 3/8")
Washer, Lock - S5pring (5/16“)_
Dampener, Vibration

‘Strap, Electrical! - Ground
~ Screw, Machine - Truss Head

(#10 32 x 3/8")

Control - Generator
(SeTection Req'd, Contact
Onan Distributor)

Box, Control ‘ ‘

5crew, Self-locking - Hex
‘ Washer Head (1/4-20 x 1/2"}

" - Current Transformer Assembly

{See Separate Page for
Componerits)

Redlstllbutlon or publlcatlon of this document .

. by any mearis, |s stmctly proh1b|ted



G

L ]
i)
SR

5

i

Current Translormer

.. by any mearis, is strictly prohibited.* L

T e PWN LT P L.

i T 48 ;;:‘- I . R Redistribution or pliblication ofthis;docum:ent 4



. REF ¢
"% ND.s

PART
NO. -

.815-0203

Y 871-0010

~

ool G U e

856-0003
854-0010 -
526-0049 -

813-0110

854-0010

302-0235°

302-0236

-302-0253

'302-0117
302-0076 +
302-0078. -

302-0079
302-0106

302-0209

T

Current Trahsformer

'l.,.(:ilii
Y _“1.“;“ R
QTY PART % REF _PART QTY ' . PART :
USED DESCRIPTION" TNO. TNDL USED v DESCRIPTION ‘ﬁ
: Ground Term1na1 ¥ .~ B 302-0729 1 Bracket Mounting - Transformer
1 v ¥Serew, Machine - Round Head, 9 813-0100 .. & Screw Machine - Round Head
‘ Brass (#10-32 x 7/8") B _ C (#10 32 x 1/2M)
3 Nut, Hex - Brass {(#10-32) : 10 526-0008 6 Hasher, Flat (13/64"1D x
1 Washer, Lock - EIT (#10) : i <1600 x0 1/32%THK)
2 “ - Washer, Lock - IT (#10) - 11 855-0003 6 Washer, Lock’®- EIT (#10)
2 Washer, Flat - Brass ‘ 1?2 870-0053 & ' Nut, Hex (#10-32) ° '
. {13/64"10 x 7/32 "0D x 13 302-0764 1 Bracket Mounting ~ Transformer
1/32"THK) 14 - ' Transformer, Current with
6 Screw, Machine - Round Head Mounting Feet
‘ (#10-32 x 2") o S _ Ratio {Ammeter Scale}
.6 . -MWasher, Lock - IT (#101 s .302-0864 3 15075 (0-75/0-1504 )
3 Clamp ~ Upper - S 302-0865 B 200/5 (0-100/0-200A)
3 - Clamp - Lower . J02-0866 3 #5075 (0-150/0-300A7
6. Shim 302-0608 3l 400/5% (0-200/0-400A)
' Transformer, . Current s 3020547 1 500/5 {O-ZSDIO—SOOA}
C Ratio  (Ammeter Scale) ' ’
3 50/5 ( 0-50A ) °
3 75/5 { 0-75%A ) ®s
3 100/5 { 0-100A ) )
3 150/ { 0-150A") :
3 200/5 ( 0-200A }
3 250/5 - ( 0-250A )
# é\.
P
o
‘-
' A ' { ' Redistribution or publlcahon of thls documenf ""
49 L by any means, J%strlctly proh\blted
R - . i N T . T ;




- REF
© NG,

i
S

M s

PART
N 0.

8700183

301-1886 |
860-0006
854-0006
812-0070

£ 309-0128

ary
USED

(=Kot ool oI

1

PART .
GESCRIPTION

Nut, Self- 1ock1ng - Hex
: washer Head (#6-32)
Cover, Thermostat

Nut, Hex (#6-32)
Washer, Lock < 17 (#6)

Screw, Machine - R0und Head

(#6-32 x 1- 1!4")
Thermcstat - Adgustab1e

E

REF

10
11

12

PART

.. .800-0034

526-0113

333-0151

130-1107
870~ 0257

335-0161¢

QTyY

—

M ™D

PART . .
SCRIPTION. §

Screw, Cap - Hex Head
(5/16-18 x 2-1/4")
Washer, Flat {5/16")

,Heater. Elec - 75 W,

120 VAC, 300 W, 240 VAC '
Spacer, . Sleeve o
Nut ”%g]f 1bck1ng - Hex
{5f75 18)

" Cable; Elecrical . -

Redlstrl
by any means |s strlctly pr!oh\blted

;tl@ﬂ or publ[c;atlon of thls dbcumerﬁt
RIS
e,



REF
RO..

it

PART
o

'B21-0010 -
'238-0370
815-0350
'301 3156 -

ary
USED

-~ Panel,

PART:
DESCRIPTION

 Screw, Self- lock1nq - Hex
~ Washer Head (1/4-20 x 1/2%).
Grill,

Air

Screw, Tapping - Hex Washer
Head (#10-32 x 3/8")‘

Aciess :

rew, eﬂf 'Inr ing |- Hex

(174220 % 1/2").

T & IE LI e
Tl e G
H 1 T . e

Hasher Head (:

"er _End Bell] [ |
v Self#]oc ing & Hem

REF
NO.

8
9

10
11
12
13,

ot
‘PART

" NO.

‘856-0006

526-0018

870-0212
301-3155

508-0203 3

“}5821~q014§
‘ 301 3154

. Washer. Head {5/16-18 xlliz“}

PART _
DESCRIPTION .

Washer, , Lok = ELT (174"}

Washer, .Flat- (17/64"[D-x -
5!8"00 x 1/16"THK)

Nut, Hex (1/4-20)

Housing,-Control Box

Bushing, Cable

Screw, self-locking - Hex :
Wagher; Head (1/4- 20 x. 1}2")3

Screw, Self-locking - Yex '

‘ddle, qu1ro1 Box |

i' Lo
[ IR 1
I :

Redlstrlbutlpn or publlcatlon oi‘ thls document
‘_ N by any means IS Str[ctly proh\blted :




Redistribution or publication ofjthis;doc.u ment

i byany n_j'eans‘. is strictly. prohibited:.




REF
NO.

[= 4 E- (PR

-

8
9
10
11
12

13
14

PART
. NO-

. 812-0153
850-0040

526-0052

526-0054 .

308-0152
B0O-0023

526-0002
850-0045

862-0015
821-0014

301-3292
813-0097

850-0030 .
- 301-3284

4
:

.
USED

N

10

M AL

1

& P &

- Pariel,

 Cover,

. PART
DESCRIPTIDH
Screw Machine - Round Head&
(1f4 20 x 1*)
Washer, Lock - Spring (1/4"
Washer,
9/16“00 x 1/32"THY )
Washer, Flat (21/64“I0'x °
3/4“00 x }/16"THK) .

‘Switch, Rotary {Includes Knob) .

Screw, Cap - Hex Head
(5/16-18 x 1*)

Washer, Fiat (21/64"1D ¢

9/16"0D x 1/16"THK)
Washer, Lock -~ Spring (5/16%)
Nut, Hex {5/16-18)
Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2"}
Mgunting = Switch
. (Unhoused Sets)

‘Screw, Machine - Round Head

(#10-32 x 5/16")
Washer, 'Lock - Spring (#10)
Box (Housed Sets) .

e REF
NO.

15

16
17

18

19
- 20

21

22
2

24
25
2%
27

28
29

NO.
813-0097

850-0030
301-3283
508-0009
508-0115
821-0014

813-0098
B50-0030

405-1840
405-2160
B12-0061

853-0003
860-0006
307-1157
307-1143
323-0764
323-1280

B15-03492

PART

ﬂTY '
USED

L

S i PR

P bt et

- Rl el et ]

. RT
DESCRIPTION

Sgrew, Machine - Round Head
(#10-32 x 5/16")

Washer, Lock - Spring (#10)

Box, Switch (Housed Sets)

Grommet. {(Housed Sets) -

- Grommet{Housed Sets)

Screw, Self-locking - Hex
Washer Head {(5/16-18 x 1/2")

Screw, Machine - Round Head
(#10-32 x 3/8")

Washer, Lock - Spring (flU)

Panel, Access - Rear
(Hnused Setg)
10-1/4"H x 224
18-1/2"H x 22°W

Screw, Machine - Round Head
(#6-32 x. 3/8%)

Washer, Lock - ET (#6)

Mut, Hex {#6-32)

Spring, Holddown - Relay

*Relay {12 ¥YOC)

Socket, Retay {Less Terminals)
Terminal
Plug, Keying

“e " Redistribution or publication ot this document
o - 1" by any means, is strictly.prohibited.: L




any means; jis strictly prohibited. .2 ; :.:

by
TR

' by

' Réd'i:stribytidh';dr"bLl'in.cétiQ_hQOf this d;ocuime‘n,tf :




REF :

2 -853-0008
3 301-3476

4 508—000i
5 860-0008

6~ 853-0005
7 526-0003

"""" 8- 402-0354

9
302-1082
302-1083
302-1113

11 402-0078

Cwr e
 NO.. NO. -

J1°.815-0026

— DN

Fs oufcnanu

- OO =t e pid

. PART

R£F PHRT

= R - S et :.::”- o
DESCRIPTIGHE : uo,,_w ib.:,n, ”," - DESCRIPTION e
Screw. Hachtne - ITuss Head '12j‘301+3471 1‘r Bou, Transducer (External
(#10-32 x 3/8") . ) : Instatlbation) » '
Washer, Lock - ET (#10) 13 815-0350 1 Serew, Tapping - Hex °
Cover, Transducer Box : Washer Head (#10-32 x 3/8%}
(Externa%—Inﬁ%al?ation) .14 B12-0063 4 Screw, Machine - Round Head
Grommet ‘ C ' o (#6-32 x 12) =
Nut, Hex (#8-32) 15 853-0003 Washer; lock- - ET (#6)
Hasher, Lock - ET, (#B} 16 §60-0006 4 mt:“HEX't#S =32}
““Washer, Flat (11/64"1D x C 17 1332-D609 1 'Block, Terminal
3/8%00 x 1/32°T) . © 18 332-0610 1 ' Strip, Marker -
" Mount, Vibratign T U1 302-1722 i Wattmeter (Less Diatl) - u%%
Transducer, Watt = - Dial, Wattmeter . LR
3 Phase, 60 Hertz: 02172101 1. Sca]e D-35 KN - Co
3 Phase, 50 Hertz 302-1721-02 1 Scale 0-50 KW "
1 Phase, 60 Hertz ‘ 21  821-001F @ 2 Screw, Self-locking - Hex
Screw, Self-docking - Hex : Washer Head (5/16-18 x 17/2%)
Washer Head (5/16-18 x 1/2%) 22 82-0014 . 2 Hut, Hex (5/16-18)
* Mount, Vibration . 23" 850-0045 2 Hasher, Lock - Sering {5!16“}
24 301-6987 1 Bracket, Mounting
(lnternal Installation)
bt &
= ‘ | i . .
| " .
. *

zatign of thls doc5 n
| str]cﬂy prohxbltedi ‘

by 'any mea'ns




REF
NO.

1

M

PART
NO. -

812-0078

'850-0025:
'861-0007

© 356-0090

£12 0078

4

356 0102

821-900?

o
zﬁ' 4 e

‘PART -

qary . . :
USER "~ - DESCRIPTION A
z Screw, Machine - Round Head
T (#B-32 x 7/16%) .
2.2 MWasher, Lotk = Spring (#8)-
2 7 Rut, Square (#B-32),
2 Capac1tor, Fixed, Electrolyic
6 Screw, Machine - Round Head ;
(#8-32 x 3/8") -
.+ 2., -Clamp, Mounting - Capac1tor
i 41w~~Screw, Self- luckiag ¥ Hex
i ﬂ" . Washer Head (1/8-20 x3/8"}

‘ f3 ?Brackét Hou ting:- Cap351-or RS T




REF

NO.

G n

PART -

s .. PARY

Sl el

DESCRIPTION

Washer, Lock - ET (#6)
Block, Terminal - 20 P1ace
Strlp, Marker

Washer, Lock:i=%

“iwasher. Lotk - IETT (#10):

PART qry : ————REF—PART o1y
NO. . USED DESCRIPTIUNk . 80. NO. USED
503-1077 1 ,Hose, Rubber - Hi Pressure 14 853-8003 7
- 502-0444 1. Adaptér,Pipe to Hose - Male- 15 332-0795 1
502-0445 . 1. . Adapter,Pipe to Hose - Female 16 _ 332-1241 1
502-0583 1. Elbow, Pipe - 45 DEG: 17 871-0010 ¢ - 2
"~ ({1/8 NPT x 7/16-20 '} 18 850-0030 2
'502-0051 1" Coupling, Pipe (1/8 NPT} 19 526-0062 2
S , Gauge, Pressure - 0il _
193-0232 . L - B - 75 PSI . .
193-6233 . 1 - 0 - 150 PSI 20 B53-0008 1
T Gauge; Temperature - Nater - - 21 856-0003 1
193-0234 . 1 72" Capillary Tube 22 815-0203 1
193-0235 . 1~ 84" Capillary Tube
; 1 96" Capillary Tube . 23 870-0051 1
”fl'r”f”144“ Eap:l ary. 24 850-0030 - 1
‘ er, Hex; (P 25 332-00515: -2
Zﬁ 815 ﬁozsi; 5
1 ¥ SRR
-%? 870-ﬂ053¢1 Pl
8. 850-0030 |1
Te (S el 290 856-0003: 171
j5ﬁ:Roun Head ‘ -°301-84009 1 ;TﬁFanel
i 3ﬂ1 3253ﬂ S

: ¥ ‘
B F?e StrlbUtIOﬂ or publication of this @iocumenit
i ‘by any means is. strlctly proh\blted i

'Scren, Magl

Nut, Hex - Brass (#10-32)
Hasher, Lock - Spring (#4100

. Washer, Flat - Brass

(13/64" 1D x- 1/2"00 X.
. lllﬁ“THK}
Washer, Lock -

EI (#101

i3 IT {#10)_°

e - Round, Head
Brass (ilo 32 x 7/8")

Nut, Hex (#10- 32)

Hasher. Lock - Sprlng (!lﬂ}

(lamp, Loop .

Screu, Mac hlne - ?russ Head %Eli

- (#10-32 x 3/8")
Nut, Hex (F1032)
Nasher, L0ck - Spring. {!10}

Control - Engine .+ | |
et, Mty - Engine Contro)




[ 7. - - ]

 ‘Redistripiition oi-publication of this document’

", ii=by any means; is strictty prohibited.. . {: i




CREF

W

- PART . _

N0,

1\800-0003 -

2

N )

0 ~J

3
10

~ 1L

800-0009

853-0012
305-04381

305-0489

6 862-0011
B50-0050

520-0721

520-0723

503-0611
114-0023

85G-D040

b =12>5626-0108

13
14

212-1225
526-0018

-
16

R
~18
19

20 -

21
22
23

212-0413
214-0046

815-0203

853-0003

'526-0049

871-0010
212-1105
509-0125
211-0185
800-0008

850-0040

862-0001 -
234-0368
28
220-1554"
220-1454

iy

am Be ma DA

o &

£ P

IR M M

44;ﬂ_nwmr -
DESCRIPTION.

'.-Screw. Cap - Hex Head
+H4=20-%-1

/2"y —

Screw, Cap - Hex Head

(1/4-20 x 1-1/2")
Washer, Lock - ET. (1/4")
Spacer; Sleeve .
Reguiator, Voltage (See
. Separate Page for

Components )
Nut, Hex - Grade 8 (3/8-16)
Hasher, lock - Sprlng {3/8%)
Stud

3/8-16 UNC x 16~ 11!32"LG

- 3/8-16 UNC x 17-15/16"LG)

Generator

U REF

25

26
27
28

(Used on Extended Stack Sets)

Hose, Rubber
Screw, Cap - Hex Head, Heat
Treated (1/4-20 x 1-1/4%)
Washer, Leck - Spring (1/4")}
Washer, Fiat (17/64"10 x
7/16"0D x 1/32“THK)
Spacer, Sleeve
Washer,--Flat (17/64"[D x
5/8“00 x 1/16"THK }
Brush Rig (Includes Brushes
and Springs)
Brush, Generator
Screw, Machine - Round Head
with ET Lockwasher, Brass
(#10-32 x 7/8")

Washer, Lock - ET (#10)
Washer, Flat (13/64"ID x
7/16*00 x 1/32"THK)

Nut, Hex - Brass (#10-32)

Spring, Brush

Seal, 0i1 - 0" Ring

End Bell, Generator

Screw, Cap - Hex Head
(1/4 20 x 1-1/4")

29

30
K3 |
32
33
34

35

36

- 37

39

40
4l
42

PART
’HD.,;

,220 1456
220-1554

220-1454

220-1456

800-0048
856-0010

150-0717

201-1645

201-1643 -

201-1645

201-1645

201-1643

201-1645 .

800-0513

850-0079"
526-0238

510-0101
204-0083
805-0035

526-0259

805-0019
205-0089

232-2078
800-0008

850-0040
862-0001
234-0369

- Q1Y
_USED - -

1
1
1
1
1

1
,.:_'..._i EE—

[es] CO =t et

[

o kot

- DESCRI‘

Code 15 Extended Stack
Code 53
Code 515
Code K15 Extended Stack
Screw, Cap - Hex Head
{(3/8-16 x 3/4")
Washer, Lock - EIT (3/8")
Switch, Overspeed |
Rotor Assembly, Generator
{Includes Fan, Drive Disk,
_Bearing, ColIector R1ng)
Code 3
Cede 15
Code 15 Extended Stack
Code 53
Code. 515 :
.Code 515 Extended Stack
Screw, Cap - Hex Head,
-Modified W/ Tapped Hole
Washer, Lock - Spring (3/4")
Washer, Flat - Steel Alloy
- (13/16%1D0 x 2"0D x 3/16"THK)
Bearing, Ball
Ring, Collector
Bolt, Place - Hex Head,
Grade 8 ¥5/8-11 x 1-1/2")
Washer, Flat - Hardened Steel
{11/16" 1D x 1-3/8"0D x
7/64"THK)
Bolt, Place - Hex Head,
Grade % (3/8-16-1-1/4")
Fan, Cooling - Generator
Disk, Drive - Generator
Screw, Cap - Hex Head _
(1/4-20 x 1-1/4") :
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20}

Cover, End Bell

{Housed Sats Only)

Washer, Lock - Spring {1/4“)
Nut, Mex {1/4-20)
Screen, Air “
Stator Assembly, Generator'
Code 3.
Code 15 .




T WP NSO 0 I R
. = Redistribution or publieation of this document
‘ by any means, is strictly proh\b]f;ect' AR ‘




REF -
N

e BOO*quau,;

2’ 800-0009

3 - 150-1456 -

853-0013
150-0723
870-0250
150-1356
©.862-0011
850-0050

G 0D~ OO

Ry

520-0721
1520-0723

12 * 503-0611
13 800-0009

14 850-0040

220-1774
509-0125
17 -211-0185
18 800-0008

850-0040
20 862-0001
21 234-0368

C.l L 220-1554
' | 220-1847

220-2624

220-2462 . -

- 220-1802

220-1454

- 220-1456

| B 220-1786

220-1788

220-1554
220-1847

~220=1997
220-1999
23 800-0048~

. 24 856-0010
5 415020717 -~

P#RT~-3W,”;
NO.

. %Z‘A(mmf I

N O N O Y el s
%

-

NI bk bt b et

ol at ]

[y

{3/8-16 x 3/4")

 Washer, lock - EIT (3[8“

w1tch, pverqpeed ‘

s ' PART. . PART
- DESCRIFTION e L [
Screw,‘Cap - Hex Head ' 26
AV E=2oTOT R
Screw, Cap - Hex Head )
(1!4 20 x 1-1/2"} 201-2671
Contact Assembly - Overspeed 201-2689
Switch (Includes Contact B
~and Mounting Bracket) 201-2669
Begin 1976, Spec J 201-2671 . :
‘Nut, Hex (1!4 200 . ; 1 201-2687 -
Hasher Lock - ET (1/4") - Cen .
Contact Electrical 201-2689 1
Nut, Insulated , _ '
.-Bracket Mounting - Contact 201-2671 1
Nut, Hex - Grade 8 {3/8-18) 201-2689 1
Hasher. Lock - Spring (3/8") o C
Stud 201-2669 1
3/8-16 UNC x 16- 11/32“LG 201-2671 1
~ 3/8-16 UNC x 17-15/16"LG) 27 800-0513 1
{Used on Extended Stack Sets)
Hose, Rubber 28 850-0079 1
Screw, Cap - Hex Head 29 526-0238 1
{(1/4-20 x 1-1/2%)
Washer, tock - Spring (1/4"}) 30 510-0101 1
Stator, Exciter. 31 232-2102 1
---Standard: 32 -
. Enviromental Protected :

" Seal, 01} - *0" Ring 201-1739 1
. End Bell, Gemerator 201-1845 1
Screw, Cap - Hex Head . 33 515-0145 1

(1/4-20 x 1-1/4" : .
Washer, Lock - Spring {1/4") 34 805-0035
Nut, Hex {1/4-20)
Screen, Air . 35 526-0259
Stator Assembly, Generator "
Code 3
Code 3 Env1romenta1 36 B05-0019 8
Protected
Code 6D : ' 37 205-0089 1
Code 7 ) O . 38__232-2078 1
Code 9% 39. B00-D008 1
Code 15 _ .
Code 15 Extended Stack 40 850-0040 1
Code 15 Env1romental 41 862-0001 1
~Protected 4z 234-0369° - 1
Code 15 Extended Stack And 43 800-0003 2
Enviromental Protected _ X
Code 53 ' 44 B00-0009 - 1
Code 53 Enviromental : T
f'j Protected . . 45  853-0013 3
-Code 515 46 305-0481 4
. Code 515 Extended Stack 47 305-049]1 1.
Screw, Cap - Hex Head : P : '

PART .
+ DESCRIPTION

Rotor Assembly, Generator
“(Includes Fan, Drive Disk,
Bearing, Exciter Rotor)
Code 3 ‘
Code 3 Enviromental -
Protected

“Tode 60, 7, 9X, 15

Code 15 Extended Stack
Code 15 Enviromental
" Protected . P
Code 15 Extended Stack And . a
Env1romenta1 Protected !
Code 53
Code 53 Enviromental
‘Protected
Code 515
Code 515 Extended Stack

'Screw Cap - Hex Head,

M0d1f1ed W/Tapped Hole -
Washer, Lock - Spr1ng'(3/4")‘
Washer, Flat - Steel Alloy”

(13/16"ID x 2"0D x 3/15“1HK)
Bearing, Ball o -
Spacer, Sleeve ’

Rotor, Assembly = Ext1ter (See

Sgparate Page for Component)

.Standard

v~ Enviromental Protected

Key, Machine (1/4" X 1/4" x
7/8“)

Bolt, Place - Hex Head,
wﬁrade 8 (5/8-11 x 1-1/2")
Washer, Flat -+Hardened Steel
(11/16"10x 1-3/8"00 x

T7/64"THK)
Bolt, Place - Hex Head
Grade 8 (3/8-16 x 1- 1/4")
Fan, Cooling - Generator
D1sk .Drive - Generator
Screw, Cap - Hex Head -
TT(1/8-20 % 1-1/8Y)
Washer, Lock - Spring (1/3%)
Nut, Hex,(1/4;20) .
Cover, End Bell
Screw, Cap = Hex Head
(1/4-20 x 1/2")

Screw, Cap - Hex Head

{1/4-20 x 1-1/2") .
Washer, Lock - ET (1/4%) .

. Spacer, Sleeve

Regulator, Valtage (See
Separate Page for Component)
1971 Thru 1975, Spec F,G, & H




tribijion or publication;of this docurment
W%’%‘é’ﬁs‘ is:strictly prohibited:” . - '




. ND.
: Wy

i REF

PART
No.

305- 0489

L
305-8491

o

3150341
813-0100+

:

853:0008

NFS, Jh

862-0001
853-0013
870-0250

. 150-0723. .
~332-1043
332-1266 -
812-0081  °

853-0005
860-0008
508-0002
NFS

812-0079

. 853-0005

526-0048;

871-0007

- a1y
~ USED

PO = R

(RS RAS Rah]

~PART -

__REF___PART ..

P DESCRIPTION NO. - NO.
Regu]ator Vo]tage - 7 332-1415
Brush Type Generators 8 358-0029
Spec D Thru £ 871-0010
Regulator,-Voltage -~ - B50-0030
Brushless Generators, 526-0009 -
Spec F Thra H. T EEREE
Reactor (L1) (Part of 305- 0489) 9
" S¢rew, Machine - Round Head - . 364-0012
{#10-32 x 1/2*) ' 364-0014
washer, Lock - ET (#10) 871-0018.
Switch Assembly, Overspeed e 850-0040
Nut, Hex (174-20) ~ : - 526- 0018
. Masher, Lock ~ ET (1/4"} T
Nut, Insulating (1/4") 10
Contact, tlectrical 358-0031
Jumper, Terminal 358-0035
Block, Terminal . B71-0018
Screw, Machine - Round Head B50-0040
~ (#8-32 x 5/8") _ R26~0018
Washer, Lock - ET (#8) ' .
Nut, Hex (#8-32) 11 B81z2-0077
Grommet
Léads, Electrical 12 853-0005
Screw, Machine - Round Head 13 332-1265
(#8-32 x 1/2") 14 = 363-0048
Washer, Lock - ET (#8) 15 | 305-0D482
Washer, Flat.-.Brass (11/64" 16 .315-0343
ID x 3/8"0D x 1/32"THK) - 812-0077
Nut, Hex - Brass (#8-32) @
: i 853-0005
860-0008

fee e L
0 .

gty et

' '4WH$ED DESCRIPTKON '
) Clamp, Cab]e -
1 Rectifier {CR3}
1 Nut, Hex - Brass (#10- 32)
1 Hasher Lock - Spring (#10)
1 Hasher, Flat (7/32%1D x

~-1/200 x 1/16“THK)5

2 Part of 305 0489
2 Part of 305-0491 :
Z Nut, Hex - Brass (1/4-20)°
2 Hasher, Lock - Spring (1/4"})
2 Washer, Flat (17/64"ID x
57200 x 1/16"THK)
Rectifier (CR1, CR2)
2 Part of 305-0489.
Part of 305-0491
2 Nut, Hex - Brass (1/4-20)
2 Hasher Lock - Spring (1/4")
Z2. Hasher, Flat (17/64"1D x
- 5/8"00 x 1/16"THK)
12 screw, Machine - Round Head
‘ (#8-32 x 3/8")
2 Wwasher, Lock - ET (#8)
b Insulator, Standoff
3 - Sink, Heaf
1 Chassis
1 - Reactor (Ll) Part of 305-0491
? Screw, Machine - Round Head
: (#8-32 x 3/8")
2 Washer, Lock - ET (#8) .
pi Nut, Hex (#8-32}

o

) -

' Redlstrlbutlon or publlcatlon of thls doé‘tfment
i by any means, |s Strlct}y proh\blted :




7,

: : L
REF  PART . QTY BART
NO. NO. USED - DESCRIPTION
1 813-0100 o2 Sefew Machrne - Round Head

(#10 32 x°1/72")

.2 870-0053 2 Nut, Hex (#10-32)
3 850-0030 2  .Washer, Lock - Spring (#10)
4 5726-0008 2 Washer, Flat (13/64"ID x
) ‘ 7/16"0D x 1/327THK)
5 813-0110 4 Screw, Machine - Round Head
' (#10-32 x 2")
6 870-0053 4 Nut, Hex (#10-32) )
7 B506-0030 4. Nasher, Lock - Spring {(#10)
8 526-0009 - Washer, Flat (7/32"1I0 x
i 9 508-0187 4 Spacer, Stepped .
10 332-0050 2 “Clamp, Loop
- 11 508-0093 2 Grommet- -
“12  870-0053 6 Nut, Hex {#10- 3?%
- 13 850-0030 6 Washer, Lock -.Spring (#lﬂ) ey, ' :
14 - Diode.- Positive (CR1,CRZ,CR3). T -
358-0097 3 ‘Standard ‘ i
358-0044 3 . Enviromental Protected . £
15 - o Piode - Negative {CR4,CR5,CR6} :
3580096 3 Standard - |
.. 358-0043 3 Enpviromental Protected :
16 363-0054 | Sink Heat - Positive Diodes ;
. 17 363-0055 1 * Sink, Heat - Neqat1ve Diodes F

MRedIStI’IbUtIOﬂ or publlcatlon of thls documemt‘.
_.by any means is strlctly proh\blted : ‘

s
{4
LLE

i




T g [

e e :
- =aa
-
. "va

i E

t._"'
. !

_ REF . PART
N0. M.

6 - 862-0001

—Bi

©  PART . LREF PART Qry . PART: .
DESCRIPTION ©OW0. NO. USED— DESCRIPTION. :
132-0941
800-0003;

850-0040.

1 Tie, Cable . " 11 813-0098 2 Screw, Machine - Round Head
2

3

5 812-D165
6

7

8

Screw, Cap - Hex Head © _ . - (#10-32 x 3/8%)
. {1/4-20. x 1/2%) ; 12 -870-0053 2 Nut, Hex (#10-32)
- Masher, Lock - Spring (174"} 13 850-0030 .2 Hasth;ftutt"=WSpr%ng~(#10)
- Screw, Machine - Round Head . 14 312-0189 -~ 1. Bracket, Mtg - Capacitor
C(1/4-20 x 4-1/27) : 15 312-0188 1 Capacitor, Fixed
. Nut, Hex (1/4-20) ' S {15 MFD, 400 VAC) .
" Washer, Lock - Spring (1/4") 16 232-2218 - 1 Bracket, Mtg - Filter
come o 526-0018 = 15 Washer, Flat (1/4")
LI SSAN S I O [ SU I . Terminal, Lug
o 1332-0829 4 Barel (14-15 AWG) " b
332-0279 | 1 Insulated (14-18 AWG) © .
ER T T I T D o

. Washer, Centering

Insulator oo

Resistor, Fizémhte,
:‘H 1 ‘ : J‘ ;

tor
0, O, -1

850-0040 =
Tapg-0827 A

1
i
. |
- | : il
o dole e ‘
i i | Lo :
: i ! |
i (P : H Lo N
| |‘N H cob ‘i H :
N R b
i PR R B [
H (. ;
! L

* Redistribyfion of piblication of ttfis docdment f
4. by any means, is strictly; prohibigett.. . 1 0Lk ;




e

tor
e

B s

-~ .
R o
o ~

= -
- -““l-“u-n—‘u-“-—“---..

A m—
e s mn————
-------
) \

\ Y
Wh-.h‘.?“‘\‘:‘?‘\“‘.‘: \ :
SNy R \ |

5

) st .
"
Oc S
N
N \
. S

r:' ; . \ ~ \ \‘;
l" \:\\ ) \\
Ly v
l' 'l . LAS \ \
i 1 \,\ A
1
't .\ \ \ :
Vo LA ¥
b Yyt Ty
L 2 i i \ \ b
oy LI v 4
Uy ) olad
\ ooy
\ F o Yoot 43
\ 4 Yo N
Nk ViR
. \ R \\i:"-\‘-,--" o \. a.' \\\
SNV \\\“.u‘\ VSN
TN R o8
oy B A LR W S
- \\ \s\ll h) wrs D : Sod
o PR) e, ok Il i S
FN AN N
. .\\\\\ \\?.._‘:_}3 _:.{;}vu- — o
N o
AN N N
~ Rt L DO o
. el R
> e T L -t -““ ks
----------- “‘.

\\\

IS | REF  PART  QTY " PART
' - ‘ NO.  NO. . USED © DESCRIPTION |
) | 1 .-_ : . .Cable, Electrical (Includes
s Thermostat) s

. 335-0146 1 120 VAC
. : . . 315-0147 1 240 VAC
. ‘ ; . 2 ., 800-0004 1 Screw, Cap - Hex Head
' U L L1 {1/4-20 x 5/8") 2

g 5 73] | 850-0038 - Masher, Lock: - Sgring (1/4%)

T 415260158 “Washer, Flati (17764710 x .

S 1hoDx 1/BRTHK) |0 b

| L Heater, [Electrical i 0 Lo 0 T L

Colisw tovac D
o200 Wy 280VAGL Db

- R;edi"stribgjtion:'Orl"pUin:catipn of this docum
by.any means, is strictly prohibited. .....:

-




_-M

REF
NO.

(=]

--

i WM

PART
NO.

821-0005

J01-3156
815=

301-31%5

821-0014
' 821-0010
301-319%

'508-0203
: 301#31 91

I

qry-
USED

12
2

N

PART
DESCRIPTION

Screw, Self-locking - Hex
Hasher Haad (#10-32 x 1/2")
Panel, Access

~Hex Head,

Slotted (#10-32 x 3/8").

Plate, Access. - Bottom :

Screw, Self-locking -, Hex
Washer Head {5/16- 13 x 1/2")
Screw, Self-locking - Hex -
Washer Head (1/4-20 x /7"

‘Bracket, Support - Current

Transformer Assemb!y
Bushing
Box, Output

ik |str|buﬂon or publlcatlon of thls document
S : any me}ans |$ strict]: proh\blted '




c
€
3
[
o)
°
R
= @
=5
£ Q.
52
8z
= O
S SO 53
! ‘ B
! 1 S
I “ =L
g " ! 5
. : i 2.
i / 1 B
" / 2o
1 i xR
4 ! f-
¥ f ¥
4 t N
..‘. ! o
- 1 !
: M {
it
i
.\n" 1 /
o i i
¢ [ 4
. t i
& | !
I 7
' ]
4 f
. !
.= ~ H
L. 1 ~ !
S T e
T




NO.
1

2
3
4

~ Ch

10
11

-~ REF * - PART

. NO.
8150350
301-3192
800-0028
526-0022

850-0045
" 862-0015

812-0094

© 850-0025

800-0003

850-0040
301-3197

qQry
USED

6

oy

+

10

=Ny M- B

PART

REF

" PART

o

PART - .

qm' he Generator Set‘ Also any:
‘ he C1rcu1t

ed abqwe\

nd provide the

DE§CRIPTIGN NG. NO. USED DESCRIPTION

Screw, /Tapping - _Hex Washer - D P *Circu1t Braaker

Head (#10-32 x 3/8") RS . Rating Frame{Applrcat1on Vu]tagf
panel, Cover = Circuit Breaker '320-0416 7 T 1 “BOAMP {347/600V 3 Phase)
SCrew, Cap - Hex Head 320~041&'” T '?OﬁHP““EﬁB (2714480V 3 Phase)

{5/16-18"x 1"} o 320-0379 L [ ODAMP EHB {220/380V 3 Phase)
Washer, Flat (21!&4“10 L T 1320-0379 0 1 LOOAMP  EHB {(200/346V 3 Phase)

9/16%00 x 1/16%THK) = 320-0346 i A50AMP  CA  {120£240V 3 Phase)
Washer, Lock - Spring (5/16%) _320-0348 1 150AMP - CA° (120/208Y 3 Phase)
Nut, Hex {5/16-18) - 320-03%9 1 CP25MMP CA (120/230V 1 Phase)
Screw, Machine - Round Head o T L T

(#3-32 x 3-5/8")

* HWasher, Lock - Spring (#8)

Screw, Cap - Hex Head

(1/4-20 x. 1/2*) I
Washer, Lock - Spring {1/4%) :
Bracket, Mounting - Circuit

Breaker

S
““ R .5@&1 -
L
& b
N " w41

Pl by any means rs str[ctly p




_dware ;tems are oniy fo.r |dentif;catlon purposes‘ Ati =hzzm'm.rare”iitleems:"'iusteq:i throughout this parts
taiog are steel SAE .grade five {5) or lower (zinc" plated wlth clear chromate dlp) unless paﬁts descrnptlon
ndtcates dnfferentiy AII damensaons arein mches r_» _

. _ R
G -
A JOTH © INTERNAL TOOTH ExTERNAL-mTERNAL COUNTERSUNK SPRING
| LOCK (ET) ' LOCK m TOOTH LOCK (EIT)  EXTERNAL TOOTH LOCK
FJ‘ : LOCK
E - Flat washer dimensions given are: Insu:le Dlameter (!D) Outside Diameter (QD) '
and Thickness (Thi}. .
BOLT AND SCREW TYPES
CARRAGE BOLT TAUSS HEAD BINDER HEAD PAN HEAD HEXAGON MEAD FILLISTER HEAD FLAT HEAD
Gl;,wuw&um T %menmmumi Ef..mmmwmuﬂ i fy gy
L ' ' 1 : I . L i , L ! . 1 ' . L i ! L !
“ . ! . _
ROUND HEAD  HEXAGON WASHER " OVAL HEAD SCUARE HEAD SOCKET HEAD | TWELVE POINT SLOTTED SOCKET
HEAD ‘ : SET SET
i Lo Lt s
L - Measure length between these points. :
ML : I ‘ . :
!NT [ERNAIL DR iVE TY PE@ . : --- Nomm‘ai sue {fruchionat d"lim"mtmr 0t XCrevLuMmber)
: o~ : ’ : | == Number of threads per inch

o . " @ ' ‘ i ~ Length in inches
" E ; B ¢ =
SLOTTED  GROSS RECESSED $IX POINT * TWELVE POINT

" R : SOCKET
(FZI-GIILLIPS) SQCKET o VA0 % 34"

Iy i

3 :AGORN S

: : Redlstrlbutlon or publlcatlon of this document
: -by any means |s strlctly proh\blted R




i
ol W

g g1 :

3
.

o
Wz
=T}

Qz

TOE






